-

VARIAN

Maneuvering the Assembly Documentation

1. Select your bookmark of
|nterest Adobe Acrobat - [LC3.pdf]

2 CI k h + d 'E File Edit Document Tools Wiew Window Help
- Click on the (+) to expan IR EEIERE

\ «» 0O
;ll?grrjnseenlsctlon and Se|ECt thew| Buukmarks\%umbnails \#{mntatinng \*Eignatures 4

D Howi to use these Assembly Drawings 1=
D 220, 230,23000),240 &240(0)
100215 Pumps

[+

-] 310 Detector

— =+ ] 320 Detector
El----D SD-1 L]
E‘D ASSY, PUMP BASE UNIT, DYNAMAX SD_'"D Column Valve Module
------ || REAR PAMEL INSTALLAZON Poam o e

EID ASEY, REAR PAMEL, 5D-1

------ D POVYER EMTRY MODIJLE

------ D FINGER GUARD 119.49MM SQR

------ D FPOWVYER ENTREY MODULE, rear panel
EID ASEY, POWER SUPPLY CHASSIS, 50-1

3. Navigate through the
document with these buttons

A



" CHG

VARIAN rs HISTORY

vk

[

PARTS
LIST

MENU

¢

>

DOC: 03-933001-01

DESC.: Assy, Basic Electrical, (120v Shown)

PAGE: 1 of 23

REV

ASSY, BASIC ELECTRICAL, (120V SHOWN)

3900GC GALILEO STATION #1, ASSEMBLY PROCEDURES

PREPARED BY: Sax Makthepharack \ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00

SHOWN




DOC: 03-933001-01 REV
VARIAN oHS PART | | mENU DESC: Assy, Basic Electrical, (120v Shown) 1
PAGE: 2 of 23

R0-028120-23
12-222008-12, 4 PLCS / WASHER, #10, FLAT

SCREW, 8-32 X 3/4, PAN
R0-028000-84 03-933207-01

FOOT, MOUNTING SPACER, SOFT CHASSIS FOOT
03-925315-02, 3 PLCS |
PLASTIC, FOOT \ ! T

12-901163-00, 2 PLCS
SCREW, 8-32 X 3/8, SEM

LOWER HINGE BRACKET INSTALLATION --

03-933181-01 br
BRACKET, LOWER HINGE

14-999410-00 \

WASHER, TEFLON .177ID

=

- *
"
\ 03-933010-01
ASSY, CHASSIS
03-933180-01 ) i “, " ’
BRACKET, UPPER HINGE T T 15
v &
'
UPPER HINGE BRACKET INSTALLATION ‘\
12-901165-00, 2 PLCS

SCREW, 8-32 X 1/4, SEMs

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN




VARIAN

DOC: 03-933001-01
el PERIS ||| MENU DESC: Assy, Basic Electrical, (120v Shown)

PAGE: 3 of 23

REV

1. 3900 GALILEO BASIC (ELECTRICAL) ASSEMBLY PROCEDURES

1.1 RUBBER FOOT/DOOR HINGE INSTALLATION

111

11.2

113

114

1.15

Place chassis assembly, 03-933010-01 upside down. Install 3 each 8-32 X 3/4" screws, 12-222008-12 into 3 each plastic foot,

03-925315-02 and secure one foot/screw assembly into each front corner of chassis and one foot/screw assembly into the back left corner

of chassis as shown.

Install one each foot, R0-028000-84, one each washer, R0-028120-23 and one each Spacer, 03-933207-01 to right rear corner of chassis

using one each 8-32 X 3/4” Screw, 12-222008-12 as shown.
Install lower hinge bracket, 03-933181-01 using two each 8-32 X 3/8" screws, 12-901163-00 as shown.
Turn chassis upright and place Teflon washer, 14-999410-00 onto pin of lower hinge bracket 03-933181-01.

Install upper bracket, 03-933180-01 onto chassis using two each 8-32 X 1/4" screws, 12-901165-00 as shown.

Continue Next Page

PREPARED BY': Sax Makthepharack \ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 \

SHOWN




DOC: 03-933001-01 REV
VARIAN oHS PART | | mENU DESC: Assy, Basic Electrical, (120v Shown) 1
PAGE: 4 of 23

24-799873-00, 2 PLCS
BUSHING, NYLON, SNAP, BLACK 5/8

L

03-933509-01 Ty

ASSY, HARNESS, DOOR./LED\

- 03-933504-01
ASSY, HARNESS, CIRCUIT BREAKER 120VAC

03-933505-01, (REF.)
ASSY, HARNESS, CIRCUIT BREAKER 101/230VAC

REAR VIEW (REF.) REFERENCE TEXT FOR OTHER VERSIONS

55-700713-00, (SHOWN)
CIRCUIT BREAKER, 120V, 15A

REMOVE (REF.)

NOT USED \
03-925210-01 ,

HOUSING, POWER SWITCH, STANDARD \

>

LED/GREEN

) ;
-
/<\:'\<7 POWER
~ A ~

a N COLLAR (REF.) *

(PART OF 67-599272-00)
FAULT LED/RED

S F ' -
* g \{'-u., - - 12-901163-00, 2 PLCS
67-599272-00, 2 PLCS . = - SCREW, 8-32 X 3/8, SEM

=
P -
MTG CLIP, LED, - - B
\ o . & R\“‘H .q 03-93178-01
-
- - ;o PANEL, LOWER FRONT
.- P W : "“'\-\.._\% /

12-901165-00, 3 PLCS j.
SCREW, 8-32 X 1/4, SEM

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos | CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN




VARIAN

DOC: 03-933001-01 REV
el PERIS ||| MENU DESC: Assy, Basic Electrical, (120v Shown) 1

PAGE: 5 of 23

1.2 CIRCUIT BREAKER/WIRING HARNESS INSTALLATION

1.2.1

1.2.2

123

124

125

1.2.6

1.2.7

1.2.8

129

Route 1/4" quick-connect lugs of appropriate circuit breaker harness, 03-933504-01 (for 120VAC) 03-933505-01 (for 101/230VAC) through
innermost hole of the rear chassis panel as shown.

Route the RED/GREEN LED and magnetic sensor of Door/LED harness, 03-933509-01 through outermost hole of the rear chassis panel
as shown.

Install a split grommet, 24-799873-00 over the circuit breaker harness and snap into outer oven rear chassis panel as shown. Repeat this
step for the Door/LED harness.

Install the appropriate circuit breaker: 55-700713-00 (for 120VAC); 55-700714-00 (for 230VAC); 55-700715-00 (for 101VAC) into power
switch housing, 03-925210-01 as shown. Secure using special wrench T# 8983.

Plug 1/4" quick-connect lugs from circuit breaker harness onto circuit breaker. Note that the numbered label on the lug matches the
number on the circuit breaker. Make sure circuit breaker is in the OFF (0) position.

Position the chassis assembly, 03-933010-01 on its back and secure power switch housing, 03-925210-01 to chassis using two each
8-32 X 3/8" screws, 12-901163-00 as shown.

Obtain lower front panel, 03-933178-01 and snap in two each LED mounting clips, 67-599272-00 in the holes labeled "POWER" and
"FAULT".

Place one LED mounting collar over each of both the red and green LED’s of the Door/LED harness, 03-933509-01. Snap the green LED
into the mounting clip in hole labeled "POWER" and secure LED with mounting collar. Snap the red LED into the mounting clip in hole
labeled "FAULT" and secure with mounting collar.

Route the magnetic switch from the Door/LED harness out the right side of the lower front panel, 03-933178-01 and secure panel to
chassis using three each 8-32 X 1/4" screws, 12-901165-00.

Continue Next Page

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07 - 18 - 00 - SHOWN




2
VARIAN HSTORY

DOC: 03-933001-01 REV
Pffgs MENU DESC: Assy, Basic Electrical, (120v Shown) 1
PAGE: 6 of 23

MAGNETIC SWITCH (REF.) /

03-933158-01
DOOR CATCH

12-901165-00, 2 PLCS
SCREW, 8-32 X 1/4, SEM

3/16”" NUT DRIVER

R0-028000-55, 2 PLCS
STANDOFF, 4-40 THRU X .25L X 3/16 HEX

RIGHT SIDE OVEN
COVER (REF.)

MAGNETIC SWITCH INSTALLATION

03-933205-03, (THICK)
/ GASKET, TRANSFERLINE, .37 THK

-

‘.
\ 03-933205-02, (THIN)

GASKET, TRANSFERLINE, .25 THK
\ 12-902733-00, 4 PLCS ~

SCREW, 8-32 X 5/16, TRUSS

GASKETS INSTALLATION

PREPARED BY:: Sax Makthepharack

\ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 ‘ - SHOWN




VARIAN

DOC: 03-933001-01 REV
el PERIS ||| MENU DESC: Assy, Basic Electrical, (120v Shown) 1

PAGE: 7 of 23

13 DOOR CATCH/RIGHT SIDE OVEN COVER INSTALLATION

131

1.3.2

1.3.3

1.3.4

Secure door catch, 03-933158-01 to chassis using two each 8-32 X 1/4" screws, 12-901165-00 as shown.

Place one (thin) .25 thk Transferline Gasket (03-933205-02) over stud mount with large hole on the Right Side Oven Cover. Place an other
(thick) .37 thk Transferline Gasket (03-933205-03) over previous gasket as shown.

Using a 3/16" nut driver, secure magnetic switch to the studs on the right side oven cover, 03-933174-01 using two each 4-40 X 1/4" hex
standoffs, R0-028000-55.

Secure right side oven cover, 03-933174-02 to chassis using four each 8-32 X 5/16" truss screws, 12-902733-00. One in each corner of

panel as shown. Door Catch should pass through slot in front flange of right side cover. Check alignment of cover. Door catch should not
drag against top or bottom of slot when flexed.

Continue Next Page

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 e SHOWN




DOC: 03-933001-01 REV

CHG PARTS MENU DESC.: Assy, Basic Electrical, (120v Shown) 1

2
VARIAN HISTORY| LIST
PAGE: 8 of 23

13-312008-00, 2 PLCS 03-925594-01
POWER LINE EMI/RFI FILTER

NUT, KEPS, #8
03-933503-01

ASSY, CABLE, AC INPUT

E-2 LABELED

GROUND WIRE -
NPUT CABLE WITH

#8 KEPS NUT (REF.)

I

12-901161-00, 2 PLCS

SCREW, 6-32 X 3/8, SEMS \
; BLUE WIRE FROM CIRCUIT
; BREAKER HARNESS

24-799873-00

BUSHING, NYLON, SNAP, BLACK 5/8 51-340093-00

CONN, AC, M, INL, 3WIR

8-32 X 1/4 SEM SCREW (REF.)

03-925306-01

3800 VENT MOTOR
BLUE WIRE FROM AC INPUT

POWER LINE FILTER INSTALLATION

12-901130-00, 4 PLCS
SCREW, 10-32 X 3/8, SEM

03-933170-01
/ CHANNEL, FAN MOTOR MOUNT

~-.. T
~
—~— ~ - - -~ ~w
)
-, N
- e 12-901165-00, 8 PLCS
N - S~ ol / SCREW, 8-32 X 1/4, SEM
Ty

14-122010-00, 4 PLCS 03-933500-01
WASHER, #10, FLAT 3900, TRANSFORMER, 120VAC

REFERENCE TEXT FOR OTHER VERSIONS

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN




VARIAN

DOC: 03-933001-01 REV
el PERIS ||| MENU DESC: Assy, Basic Electrical, (120v Shown) 1

PAGE: 9 of 23

1.4 TRANSFORMER/LINE FILTER/VENT STEPPER MOTOR/WIRING HARNESS INSTALLATION

14.1

14.2

143

14.4

1.4.5

146

1.4.7

148

149

1.4.10

1411

Working from the rear of the chassis, install fan motor channel, 03-933170-01 onto rear oven chassis panel using eight each 8-32 X 1/4"
screws, 12-901165-00 as shown.

Obtain appropriate transformer, 03-933500-01 (for 120VAC) 03-933501-01 (for 230VAC) and 03-933502-01 (for 101VAC). Secure
transformer to chassis using four each 10-32 X 3/8" screws, 12-901130-00 and four each #10 flat washers, 14-122010-00 as shown.

With an 11/32" nut driver secure the ground wire (labeled "E2") on the circuit breaker harness to the chassis ground stud next to the
transformer using a #8 kep nut, 13-312008-00.

Obtain line filter, 03-925594-01 and remove the first nut and all the washers from each of the four AC studs. Using a 11/32" nut driver
gently tighten down the remaining nuts.

Attach the AC input cable, 03-933503-01 to the side of the line filter labeled "LINE" using two of the previously removed flat washers and
two each #8 kep nuts, 13-312008-00 as shown.

Secure the blue and brown wires from the circuit breaker harness to the side of the line filter labeled "LOAD" using the same hardware
referenced in the previous step.

Mount the line filter to the chassis using two each 8-32 X 1/4" screws, 12-901165-00 as shown.

Plug 1/4" quick-connects from the AC input cable, 03-933503-01 into line cord receptacle, 51-340093-00 as shown. Snap receptacle into
chassis.

Secure ground wire from AC input cable to stud on chassis using one each #8 kep nut, 13-312008-00.

Route connector of vent stepper motor, 03-925306-01 through the rectangular opening on top of chassis. Place split grommet,
24-799873-00 over motor wires and snap into chassis.

Secure stepper motor to chassis using two each 6-32 X 3/8" screws, 12-901161-00.

Continue Next Page

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 e SHOWN




a b CHG PARTS DOC: 03-933001-01 REV
VARIAN ?‘ § HISTORY LisT | | MENU DESCE Assy, Basic Electrical, (120v Shown) 1
PAGE: 10 of 23

3/32” ALLEN WRENCH

12-901165-00, 6 PLCS

? / SCREW, 8-32 X 1/4", SEM
1

1

1

|

RECTANGLE CUTOUT FOR . -~
EXHAUST VENT DUCT TAB

VENT DOOR INSTALLATION

03-933190-01
VENT DUCT TOP

03-933189-01
EXHAUST VENT DUCT

03-933007-01
ASSY, VENT DOOR

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN

| REVISED BY: Dave Maderos

PREPARED BY: Sax Makthepharack



VARIAN

CHG
HISTORY]

PARTS
LIST

MENU

¢

>

DOC: 03-933001-01

DESC: Assy, Basic Electrical, (120v Shown)

PAGE: 11 of 23

REV

15 DOOR VENT/VENT DUCT INSTALLATION

151

15.2

153

Obtain vent door assembly, 03-933007-01 and place the flex coupler onto the stepper motor shaft. Tighten coupler set screw using a 3/32"
Hex Key. Make sure vent door assembly is pushed up fully prior to tightening Hex Socket Cap screw to 8-9 inch-Ibs torque.

Snap the vent duct top, 03-933190-01 into the exhaust vent duct, 03-933189-01 as shown.

Place vent duct assembly around vent door shaft and secure using six each 8-32 X 1/4" screws, 12-901165-00 as shown. Make sure tab

of vent duct assembly is inserted into rectangular hole in rear chassis panel.

Continue Next Page

PREPARED BY': Sax Makthepharack

| REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 ‘ -

SHOWN




a b CHG PARTS DOC: 03-933001-01 REV
VARIAN ?‘ § HISTORY LIST MENU DESCE Assy, Basic Electrical, (120v Shown) 1
PAGE: 12 of 23

4 INSTALL MOTOR IN
NRIENTATION AS SHOWN
= i

INTAKE DUCT
03-933196-01 / ARM SUPORT
INTAKE DUCT | =
B
REFERENCE TEXT FOR OTHER VERSIONS |
03-933012-01 -
ASSY, COLUMN OVEN MOTOR, 120V \ & . - .
- " . 22-119785-00

-

-

CLAMP, CABLE 1/8”

03-933162-01
BRACKET, VENT SHAFT

21-128961-00
BEARING, NYLON SLEEVE

12-901165-00, 10 PLCS
SCREW, 8-32 X 1/4, SEMS

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN




VARIAN

CHG
HISTORY|

PARTS
LIST

MENU

¢

>

DOC: 03-933001-01

DESC.: Assy, Basic Electrical, (120v Shown)

PAGE: 13 of 23

REV

1.6 DOOR VENT/VENT DUCT INSTALLATION

1.6.1

1.6.2

1.6.3

1.6.4

1.6.5

1.6.6

Make all the proper bends in intake duct, 03-933196-01 per template.

Place intake-duct around vent door shaft and secure first with 2 each 8-32 X 1/4" screws, 12-901165-00 into exhaust vent duct,

03-933189-01 as shown.

Snap nylon bearing sleeve, 21-128961-00 into vent shaft bracket 03-933162-01 as shown.

Secure vent shaft bracket and intake duct to rear oven chassis using three each 8-32 X 1/4" screws, 12-901165-00 as shown.

Weave intake duct arm support into notched opening as shown. Loosely secure support to intake duct using one each 8-32 X 1/4" screws,

12-901165-00 and one each cable clamp, 22-119785-00 as shown.

Install appropriate column fan motor assembly, 03-933012-01 (for 120VAC), 03-933012-02 (for 230VAC) and 03-933012-03 (for 101VAC)
to channel, 03-933170-01 using four each 8-32 X 1/4" screws, 12-901165-00. Motor wires should be located closest to the line filter.

NOTE: Verify there are 2 each vibration isolators supporting the bottom of the fan motor assembly.

PREPARED BY:: Sax Makthepharack

\ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 -

SHOWN




a b CHG PARTS DOC: 03-933001-01 REV
I 2 & LIST MENU DESC: Assy, Basic Electrical, (120v Shown)
VARIAN ar - PAGE: 14 of 23 1

INSERT HEATER WIRE THROUGH
CERAMIC INSULATOR HERE!

12-901165-00, 6 PLCS
SCREW, 8-32 X 1/4, SEMS \

03-933187-01
FAN, 8.0DIA. X 1.75 PITCH \ _

03-933014-01
ASSY, COLUMN OVEN HEATER, 120V
REFERENCE TEXT FOR OTHER VERSIONS -

FIGURE 1

51-408249-00
CONN, HOUSING, PLUG

22-119918-00 12-901165-00, (REF.)

CLAMP, 5/16 ALUM / SCREW, 8-32 X 1/4 SEM

22-119785-00
12-901165-00, (REF.) CLAMP, CABLE 1/8 \

: SCREW, 8-32 X 1/4 SEM

03-925375-03

FIGURE 2

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN

ASSY, TEMP PROBE, COLUMN OVEN




VARIAN

DOC: 03-933001-01 REV
el PERIS ||| MENU DESC: Assy, Basic Electrical, (120v Shown) 1
PAGE: 15 of 23

1.7 FAN BLADE/HEATER ASSEMBLY/TEMPERATURE PROBE INSTALLATION

1.7.1

1.7.2

1.7.3

1.7.4

1.7.5

1.7.6

1.7.7

1.7.8

1.7.9

Insert Shipping Pin, 03-933198-01 to support column fan motor. Install fan blade 03-933187-01 onto motor shaft with set screw on the
motor shaft flat at 12:00 and the other set screw at 3:00. Loosely tighten the set screw at 12:00 with a 1/8” Allen Wrench. Slide fan back
until it stops on rounded part of motor shaft and firmly tighten both set screws, while supporting the mtor shaft. Remove Shipping Pin.

Loosely install 2 each 8-32 X 1/4" screws, 12-901165-00 into both upper column oven heater mounting brackets.

Obtain the appropriate heater assembly, 03-933014-01 (for 120VAC), -02 (for 230VAC) and -03 (for 101VAC). Route the two heater wires
from the heater assembly through the ceramic insulator in the lower left rear of oven. Hook oven baffle onto the two each 8-32 X 1/4"
screws, 12-901165-00 installed in previous step. Secure heater assembly using two additional 8-32 X 1/4" screws, 12-901165-00 in both

lower corners. Tighten all four mounting screws.

Secure column oven heater wires to rear chassis of oven using one each clamp, 22-119918-00 and one each 8-32 X 1/4" screws,
12-901165-00 as shown.

Plug each of the contacts of the two column oven heater wires into connector housing. 51-408249-00. NOTE: There is no polarity, so
either wire can go into either connector position.

Carefully route column oven wires between the transformer and the rear oven chassis as shown.

Use a sharp tool to poke down through the column oven probe hole in the top of the oven chassis. Remove by hand any excess insulation
inside the oven.

Install column oven temperature probe assembly, 03-925375-03 into probe hole in top of oven chassis and secure using one each clamp,
22-119785-00 and one each 8-32 X 1/4" screws, 12-901165-00 as shown. NOTE: Installing probe may require a slight adjustment to the
heater assembly, 03-933014-0X.

Route column temperature probe connector through the keyhole slot in the right side of the chassis top. Place a Split Grommet,
24-799873-00 around probe wires and snap into chassis top.

Note: Poke a long phillips head screw driver through hole first to make room in the insulation for wires.

Continue Next Page

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 e SHOWN




a b CHG PARTS DOC: 03-933001-01 REV
VA R | A N ?' § HISTORY! LIST MENU DESCE Assy, Basic Electrical, (120v Shown) 1
PAGE: 16 of 23

24-799873-00

@ BUSHING, NYLON, SNAP, BLACK 5/8
/ 1177 ACTUATOR KNOB
1

1177 INJECTOR NUT ASSEMBLY \

12-901165-00, 2 PLCS

1
1
1
SCREW, 8-32 X 1/4, SEM !
1
1
1
1
1
1
1
1

BRACKET (REF.)
03-933510-01

ASSY, CABLE, INJECTOR SWITCH \

03-925996-01
ASSY, 1177 INJECTOR

REFERENCE TEXT FOR OTHER VERSIONS

PREPARED BY': Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN




R} DOC: 03-933001-01
VARIAN el PARTST | menu DESC: Assy, Basic Electrical, (120v Shown)

PAGE: 17 of 23

REV

1.8 1177 INJECTOR INSTALLATION

1.8.1 Obtain the appropriate 1177 injector, 03-925996-01 (for 120VAC, Type 21), 03-925996-02 (for 230VAC, Type 21) and 03-925996-03 (for

101VAC, Type 21) or 03-925997-01 (for 120VAC, Type 25), 03-925997-02 (for 230VAC, Type 25) and 03-925997-03 (for 101VAC,

Type

25).. Attach injector switch cable assembly, 03-933510-01 to the micro switch of the 1177 injector. Connect the BROWN wire to the center

tab of the switch and BLACK to the remaining tab.

1.8.2  With the proper clearance in the column oven insulation, install the 1177 injector onto the top of the oven chassis using two each 8-32 X 1/
4" screws, 12-901165-00 as shown. Install Test Injector Cover, 03-933013-01 to insure proper alignment of 1177 Injector. If required,

loosen injector mountings screws and adjust accordingly.

1.8.3 Route the 1177 injector heater, RTD and injector switch wires through the keyhole slot in the right side of the chassis. Place a split
grommet, 24-799873-00 around the 1177 and column temperature probe wires and snap into chassis top.

1.8.4 Bundle the 1177 injector and column probe wires together and secure to chassis top using one each Nylon Clamp, 22-119944-00 and one

each 8-32 x 1/4 Screw, 12-901165-00.

Continue Next Page

PREPARED BY': Sax Makthepharack \ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 \ -

SHOWN




DOC: 03-933001-01 REV
VARIAN oHS PART | | mENU DESC: Assy, Basic Electrical, (120v Shown) 1
PAGE: 18 of 23

|

113
|:| 214 1177 HEATER CONTACTS 1177 INJECTOR PROBE WIRE
WIRE TOPINS 2 & 4 WIRETOPIN1&11
CONN. DETAIL

STEP 1.9.1 STEP 1.9.2a STEP 1.9.2b
51-406927-00
CONNECTOR HOUSING, 4 PIN OVEN COLUMN INJECTOR SWITCH CABLE
TEMPERTURE PROBE CONN. WIRE TO PIN 10 BLK & 20 BRN

22-120322-00, 2 PLCS

DOOR/LED & STEP MOTOR HARNESS CLAMP., CABLE, STANDOFF

STEP 1.9.3 STEP1.94 Figure 1.9.5
REFER TO DIAGRAM 22-119650-00, 2 PLCS /' 22-300001-00, 3 PLCS
FOR CONNECTOR POSITION TY-WRAP, NYLON, NATURAL, SHORT (MPB) STANDOFF, CABLE CLAMP

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN




VARIAN

DOC: 03-933001-01 REV
el PERIS ||| MENU DESC: Assy, Basic Electrical, (120v Shown) 1

PAGE: 19 of 23

1.9

FINAL WIRING/CONNECTIONS

19.1

1.9.2

1.9.3

194

195

Obtain 4-pin connector housing, 51-406927-00 and install the 1177 heater contacts into pins 2 and 4 as shown. NOTE: There is no
polarity requirement.

Install the contacts from the 1177 injector probe into pin 1 and 11 and the injector switch cable wires into pins 10 (BLACK) and pin 20
(BROWN) on the 20-pin connector attached to the column oven temperature probe assembly, 03-925375-03.

Place the six wires from the Door/LED harness assembly, 03-933509-01 into the 18-pin connector on the stepper motor assembly,
03-925306-01. Attach wires as follows: Pin 4 - WHT/BRN, Pin 5 - BRN, Pin 6 - BLK, Pin 13 - GRN, Pin 14 - Red, Pin 16 - BLK. NOTE:
There is no polarity requirement for black wires. Reference wiring diagram below.

Install two each tie wraps, 22-119650-00 around the Door/LED and stepper motor harnesses. Place one approximately 2 inches and one
approximately 6 inches from the 18-pin connector.

Obtain two each cable clamps, 22-120322-00. Snap one clamp into the hole in the exhaust duct, 03-933189-01 and the other into the hole

on the bottom side of the chassis top, as shown. Obtain three each standoff cable clamp, 22-300001-00. Snap one each into the center
hole of channel, 03-933170-01. Snap the other two into the bottom of the chassis top as shown.

NOTE: * WIRES PREVIOUSLY INSTALLED

*WHT/BLK =1 10 = WHT/BLU *
*BLU =2 11=RED*
*WHT =3 12 =BLK *

WHT/BRN =4 % 13 =GRN

BRN =5 14 = RED
BLK =6 15
7 16 = BLK
8 17
9 18

WIRING DIAGRAM FOR STEP 1.9.3

Continue Next Page

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 e SHOWN




CHG
HISTORY|

VARIAN

DOC: 03-933001-01
DESC.: Assy, Basic Electrical, (120v Shown)
PAGE: 20 of 23

REV

PARTS

LIST MENU

VENT STEPPER MOTOR WIRE THROUGH HERE

STEP1.10.1

COLUMN MOTOR WIRE THROUGH HERE

STEP 1.10.2 STEP 1.10.3

PROBE/INJECTOR WIRE THROUGH HERE

22-119650-00
TY-WRAP, NYLON, NATURAL, SHORT (MPB)

“P3 TO MAIN BOARD”

03-933508-01
ASSY, CABLE, EFC, 3900

STEP 1.10.4a

14-901030-00, 2 PLCS

WASHER, #10 FLAT, SST 12-901161-00, 2 PLCS

\ / SCREW, 6-32 X 3/8, SEM

“P1TO EFC”

STEP 1.10.4b STEP 1.10.5

03-925467-03
SOLENOID, 3900 POWER FAIL

PREPARED BY: Sax Makthepharack \ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 - SHOWN




DOC: 03-933001-01 REV

VARIAN oHS PARTST | menu DESC: Assy, Basic Electrical, (120v Shown) 1
PAGE: 21 of 23

1.10 FINAL WIRING/CONNECTIONS
1.10.1 Route the vent stepper motor wires through the cable clamps on the chassis top and channel, 03-933170-01 and twist.

1.10.2 Route the column fan motor wires through the standoff clamp closest the exhaust duct and twist. Place a tie wrap, 22-119650-00 around
both sets of fan wires, approximately 6 inches from chassis top.

1.10.3 Route the column oven probe/injector probe and switch wires through the flat cable clamp on the bottom of chassis top.

1.10.4 Obtain EFC flat ribbon cable 03-935508-01 and route cable through both clamps, 22-120322-00. Observe labels at each end of cable for
proper orientation.

1.10.5 Install 2 each 6-32 X 3/8" screws 12-901161-00 and 2 each #10 washers, 14-901030-00 onto power fail solenoid, 03-925467-03 as
shown. Lay solenoid on left side of chassis top and route the solenoid wires through the split grommet currently protecting the 1177 and
column probe wires.

03-925467-03

SOLENOID, 3900 POWER FAIL
\ r ~—/\

o T

\ 14-901030-00, 2 PLCS

!’ WASHER, FLAT, #10, SST

12-901161-00, 2 PLCS
SCREW, SEMS, 6-32 X 3/8, SST

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07 - 18 - 00 - SHOWN




DOC: 03-933001-01 REV

VARIAN ng'T"OGRY Pffgs MENU DESC: Assy, Basic Electrical, (120v Shown) 1

PAGE: 22 of 23

COLUMN PROBE/INJECTOR PROBE
AND SWITCH CONNECTOR (J1)

1 DOOR/LED AND STEPPER
MOTOR 18-PIN (J6)

EFC FLAT CABLE (J3)

INJECTOR HEATER

POWER FAIL SOLENOID iz CONNECTOR (J13)

CONNECTOR (J21)

TRANSFORMER SECONDARY COLUMN FAN MOTOR (J16)

CONECTOR (J15)

03-933006-01
ASSY, ELECTRONICS MODULE

COLUMN HEATER CONNECTOR (J17)

TRANSFORMER
PRIMARY CONNECTOR (J18) CIRCUIT BREAKER CONNECTOR (J19)

1.11  FINAL WIRING/CONNECTIONS

1.11.1 Obtain electronics module assembly, 03-933006-01 and set into position next to the rear of instrument. Starting from the bottom, plug the
circuit breaker connector into J19 and the transformer primary connector into J18. Plug the column oven heater connector into J17 and the
column fan motor connector into J16. Plug the injector heater connector into J13 and the transformer secondary connector into J15. Plug
the Door/LED /stepper motor 18-pin connector into J6 and the EFC flat cable connector into J3. Plug the power fail solenoid connector into
J21 and the Column/injector probe connector into J1.

Continue Next Page

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00 ‘ - SHOWN




DOC: 03-933001-01 REV
VARIAN oHS PERIS ||| MENU DESC: Assy, Basic Electrical, (120v Shown) 1
PAGE: 23 of 23

03-933151-01

ASSY, COLUMN RACK 12-902733-00, 8 PLCS

/ SCREW, 8-32 X 5/16, TRUSS

03-933008-01
ASSY, FRONT DOOR, MODEL 3900

VOLTAGE CONFIGURATION LABEL

1.12 FINAL ASSEMBLY REAR PANEL (REF.)
1.12.1 Position electronics module assembly onto right rear of chassis and secure using eight each 8-32 X 5/16" screws, 12-902733-00 as
shown.

1.12.2 Install assembly column rack, 03-933151-01 into the three slots in the column oven as shown.

1.12.3 Install front door assembly, 03-933008-01 onto basic assembly. NOTE: Holding door assembly in an “open” orientation, engage top pin
first.

1.12.4 Install appropriate Voltage Configuration Label (03-935648-03 for 120v, -05 for 230v & -07 for 101v) to right rear chassis in opening of
right service cover as shown.

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos | CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07 - 18 - 00 I SHOWN




VARIAN

CHG
HISTORY]

PARTS
LIST

MENU

DOC: 03-933001-01

DESC: Assy, Basic Electrical, (120v Shown)

PAGE: 24 of 23

REV

PREPARED BY': Sax Makthepharack

| REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 07-18-00

SHOWN




VARIAN

vk

TAY

CHG
HISTORY|

PARTS
LIST

MENU

¢

>

DOC: 03-933001-0X

DESC: Assy, Basic, (Pneumatic)

PAGE: 1 of 8

REV

ASSY, BASIC, (PNEUMATIC)
3900GC STATION #2, ASSEMBLY PROCEDURES

PREPARED BY:: Sax Makthepharack

\ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 - 16 -00

SHOWN




DOC: 03-933001-0X REV

<
VARIAN H.S?oiv PG@}S MENU DESC: Assy, Basic, (Pneumatic) 1
PAGE: 2 of 8

12-901165-00, 2 PLCS
SCREW, SEM, 8-32 X 1/4

12-901163-00, 4 PLCS
SCR, SEM, 8-32 X 3/8

FIGURE 1 03-933508-01 FIGURE 2
GU ASSY, CABLE, EFC, 3900GC GU 03-925377-01

3800 PNEUMATICS MANIFOLD

FIGURE 3a

03-933194-01
BRACKET, MANIFOLD
12-901165-00, 2 PLCS
SCREW, SEM, 8-32 X 1/4 37-000820-15
1/8” DIAMETER COPPER TUBING, 4.5”

v =

FIGURE 3b FIGURE 4 FIGURE 5
28-693973-00 28-691944-00
UNION, BLKHD, 1/8 X 1/8 1/8 X 1/8 X 1/8IN TEE-BRASS

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 - 16 -00 - SHOWN




R} DOC: 03-933001-0X REV
VARIAN ngTHoGRY Pﬁgs MENU DESC: Assy, Basic, (Pneumatic) 1
PAGE: 3 of 8

1. 3900GC BASIC ASSEMBLY PROCEDURES (PNEUMATIC)
1.1 OPERATION IN SEQUENCE
1.1.1 Loosely install four each 8-32 X 3/8" screws, 12-901163-00 into lower chassis as shown. See Figure 1.
1.1.2 Plug the EFC ribbon cable, 03-933508-01 into connector J1 on the appropriate EFC sub assembly, 03-933016-21 or 25.

1.1.3 Gently lift up intake duct, 03-933196-01 and place appropriate EFC sub assembly onto four screws installed in previous step. Reference
Figure 2.

1.1.4 Slide EFC sub plate assembly against edge of chassis prior to tightening the four screws.
1.1.5 Route EFC tubes through opening in the chassis top and secure with clamp already installed. Be careful not to pinch tubing.

1.1.6  Secure manifold bracket, 03-933194-01 to manifold, 03-925377-01 using two each 8-32 X 1/4" screws, 12-901165-00. Secure manifold
and bracket to chassis top using another two each 8-32 X 1/4" screws, 12-901165-00 as shown in Figure 3a/b.

1.1.7 Connect the light brown (natural) and yellow PEEK tubes, SST tube with green sleeve and pin 03-917143-00 to manifold using four each
viton ferrules, 03-917142-00, one each condyne plate, 03-917141-00 and one each 8-32 X 1/2" screws, 12-901150-00 as shown.

Note: For type 25 the yellow peek tubing is replaced with an additional pin.

TYPE 21 TYPE 25
YEL GRN PIN GRN
® “®
® ®
PIN BRN PIN BRN

TYPE 21/25 PLUMBING

1.1.8 Install bulkhead union, 28-693973-00 to rear chassis top as shown. Secure using 1/2" wrench. See Figure 4.

1.1.9 Using a 7/16” wrench swage a four and half inch piece of copper tubing, 37-000820-15 onto
bulkhead union. Swage the other end of the copper tubing onto the center position of brass tee, 28-691944-00. Reference Figure 5.

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 - 16 -00 - SHOWN




DOC: 03-933001-0X

REV

<
VARIAN HgTHoGRY PG@F MENU DESC: Assy, Basic, (Pneumatic) 1
PAGE: 4 of 8
12-901165-00, 2 PLCS 03-917157-00

FIGURE 6

28-849067-00, 3 PLCS
ADAPT, HOSE, 10-32

FIGURE 9

03-917145-01
TUBING CONN. 1/16 12IN

28-849969-00
ADAPTER, HOSE, ELBOW

03-925467-03
SOLENOID 3900 POWER FAIL

FIGURE 7

FIGURE 10

SCREW, SEM, 8-32 X 1/4 WASHER FERRULE, HOLD USE -50

57-000028-00
VALVE, NUPRO B-2SA

03-917142-00

VITON FERRULE DISC. USE -50

FIGURE 11

03-918164-03
CARRIER GAS ID (GREEN)

FIGURE 8

PREPARED BY: Sax Makthepharack \ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08-16-00

SHOWN




VARIAN

DOC: 03-933001-0X REV
oHS PERIS ||| MENU DESC: Assy, Basic, (Pneumatic) 1

PAGE: 5 of 8

1.1.10

1111

1.1.12

1.1.13

1.1.14

1.1.15

Bend the copper tube to position brass tee until it touches the chassis top. Reference Figure 6.

Install septum purge valve, 57-000028-00 onto chassis front above column oven as shown. Secure valve with side port pointed away from
1177 injector using a 9/16" wrench. Reference Figure 7.

Cut a six-inch section of Teflon tubing, 88-489020-00 and push on a viton ferrule, 03-917142-00 until approximately 1/6" of tubing pokes
through the tapered end of the ferrule. NOTE: Cutting the tip of the tubing to a sharp point will help in this difficult process. If you use this
technique make sure to re-cut the tip of tubing straight.

Remove the side nut and ferrule from the septum purge valve, 57-000028-00 and discard ferrule. Route the Teflon tubing through one
each washer, 03-917157-00 and valve nut. Secure the tubing/viton/washer nut assembly to the side port of septum purge valve. Feed the
other end of the Teflon tubing through the small hole located on the front chassis top directly above valve not shown.

Install one each hose elbow with o-ring, 28-849969-00 and three each hose adapters, 28-849067-00 to the power fail solenoid,
03-925467-03 as shown below.

Secure power fail solenoid to left side chassis top using the two 6-32 X 3/8" screws already installed. The #10 washers should be located
on the inside between the solenoid and chassis and the "IN/OUT" labeling should be visible on bottom.

28-849071-00

FITTING HOSE ADAPTER, ELBOW, 10-32 -
g ﬁ\ 28-849067-00, 3 PLCS

v FITTING, HOSE ADAPTER

WITH O-RING \C'r_'

03-925457-02
SOLENOID, 3900 POWER FAIL

I\ 14-901030-00, 2 PLCS (REF.)

WASHER, FLAT, #10, STT

12-901161-02, 2 PLCS (REF.) /L

SCREW, SEMS, 6-32 X 3.8, SST

VALVE EXPLODE VIEW

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos | CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 - 16 -00 - SHOWN




VARIAN

CHG
HISTORY|

PARTS
LIST

MENU

DOC: 03-933001-0X

DESC: Assy, Basic, (Pneumatic)

PAGE: 6 of 8

REV

FIGURE 12

1.1.16

1.1.17

1.1.18

1.1.19

1.1.20

1121

FIGURE 13

FIGURE 14

Route one each 1/16" stainless steel tube 03-917145-01 from the power fail solenoid "OUT" port to the end nut of the septum purge valve,

57-000028-00, using two each washers, 03-917157-00 and 2 each viton ferrules, 03-917142-00 as shown. Discard excess ferrules.

Carefully uncoil the four stainless steel tubes from the (Type 21) 1177 injector. Route the single tube (split vent) on the right side of injector
down the chassis top and align with the brown (Natural) PEEK tubing on the pneumatics manifold. See Figure 10.

Place a green tube identifier, 03-918164-03 to the single SST tube on the 1177 injector, (the only tube that is not teed) route down chassis
top and align with the stainless steel tube labeled with the green sleeve on the pneumatics manifold. See Figure 11.

For type 21 unit only, place a yellow tube identifier, 03-918163-01 to the SST tube (pressure sense) coming from the middle of the tee on
the 1177 injector. Route the tube down chassis top and align with the yellow PEEK tube on the pneumatics manifold.

For type 25 only, cut the longer of the two tubes from the injector purge head, two to three inches from injector. Swage a 1/16” SST union,
28-693976-00 onto the remaing short tube. At the other end of union, swage on a 84” SST tube, 03-917145-13. Keep the tubing as coiled
as possible and route as desribed in step 1.1.18.

Slide a 1/16" X 3/4" pin, 03-917143-00 through the viton ferrule so that an equal amount of the pin sticks out each end of ferrule. For type
25 units, make two each pin assemblies and position pins into manifold per type 21/25 plumbing diagram below.

PREPARED BY:: Sax Makthepharack

\ REVISED BY: Dave Maderos

| CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08-16-00

SHOWN




VARIAN

DOC: 03-933001-0X REV
el PERIS ||| MENU DESC: Assy, Basic, (Pneumatic) 1
PAGE: 7 of 8

1.1.22

1.1.23

1.1.24

1.1.25

1.1.26

1.1.27

1.1.28

1.1.29

1.1.30

Observing the proper alignment (green to green, yellow to yellow, (type 21 only) pin to pin and SST to brown/natural PEEK) place all three
tubes through a condyne plate, 03-917141-00. At the end of each tube place one each viton ferrule, 03-917142-00 over the tubing so
approximately 1/16" of the tubing sticks out of the tapered end of the viton ferrule. Place pins(s) into proper location(s) and secure
condyne plate to manifold with one each 8-32 X 1/2” screw, 12-901150-00.

TYPE 21 TYPE 25
GRN YEL GRN PIN
® ®
® ®
BRN PIN BRN PIN

TYPE 21/25 PLUMBING

Route the remaining 1/16" stainless steel tube from the 1177 injector to the port labeled "IN" on the power fail solenoid, 03-925467-03. Attach
tube to solenoid using one each washer, 03-917157-00 and one each viton ferrule, 03-917142-00.

Attach the remaining 1/16" stainless steel tube from the EFC sub assembly to the brass tee using one each washer, 03-917157-00 and one each
viton ferrule, 03-917142-00.

Route one each 1/16" stainless steel tube, 03-917145-01 between the remaining port of the brass tee and the power fail solenoid vent. Using two
each washers, 03-917157-00 and two each viton ferrules 03-917142-00.

Secure the left service cover, 03-933172-01 onto left rear of chassis using eight each 8-32 X 5/16" screws, 12-902733-00. Make sure the clear
tubing from the EFC sub assembly sticks through the large obround hole in cover.

Secure left side oven cover, 03-933173-01 to chassis using another six each 8-32 X 5/16" screws, 12-902733-00 as shown.
Affix the carrier gas label, 03-933201-01 to the left side of bulkhead union on the rear chassis top as shown.

Affix the large serial number tag from composite, 03-933204-01 to the right side of bulkhead union on the rear chassis top as shown. Affix the
“DATE INSTALLED” and smaller serial number labels to the front chassis top as shown.

After completion, Backflush “MS40” the unit per sales order and check list.

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 - 16 -00 - SHOWN




4, DOC: 03-933001-0X
VARIAN - < HSTORY PARTS | | MENU DESC: Assy, Basic, (Pneumaiic)
1~ PAGE. 8 of 8

REV

12-902733-00, 14 PLCS

SCREW, 8-32 X 5/16, SS \ B
-

-
-
L, -~
w
03-933173-01
COVER, OVEN, LEFT SIDE
_ -~
?/
-~
-~
L
-
03-933172-01
COVER, LEFT SIDE SERVICE
03-933201-01 03-933204-01 “DATE INSTALLED” COMPOSITE

LABEL, MAX PRESS, CARRIER GAS LABEL, S/N TAG, MODEL 3900 LABEL FROM P/N 03-933204-01 (REF.)
. i h:. SR - ¥

P/N 03-933204-01 (REF.)

REAR VIEW
FRONT VIEW

PREPARED BY': Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08-16-00 - SHOWN




VARIAN

" CHG PARTS
§ HISTORY| LIST

vk

MENU

¢

>

DOC: BUTTON-UP STATION

DESC: Assy, Button-Up, 3900GC Galileo

PAGE: 1 of 3

REV

ASSY, BUTTON-UP, 3900GC GALILEO
BUTTON-UP STATION, ASSEMBLY PROCEDURES

PREPARED BY: Sax Makthepharack \ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08-25-00

SHOWN




CHG DOC: BUTTON-UP STATION REV
H PARTS . :
VARIAN HISTORY, LIST MENU DESC: Assy, Button-Up, 3900GC Galileo 1
PAGE: 2 of 3
@ 12-902733-00, 4 PLCS
' SCREW, 8-32 X 5/16, TRUSS, SS
03-933193-01, 4 PLCS 03-933013-01
ROLLER, INJECTOR COVER . ASSY, INJECTOR COVER L
14-901074-00, 4 PLCS ! 7
WASHER, FLAT, #6 | |
e ] ' '
¥ 9 12-901163-00, 4 PLCS SEE ROLLER ASSEMBLY - !
[ o / SCREW, 8-32 X 3/8, SEMS \ . ¥
\ R P |
- ( 1 2 \ 1 \
= . : 1
: - \ S~ I/ ] 1
. 1 | .
03-933161-01 / ! ! B i :
COVER, INJECTOR 23-620785-00, 4 PLCS e L dl ‘_). .
FASTENER, BALL STUD - % e & — -
- e s
ROLLER ASSEMBLY LT LT —— Il
- | - ”’,, 4 _”
. i [
03-933195-01 / . | H
CAP | | ’
‘ | | ||
- || ¢
03-933198-01 |
¢ SHIPPING PIN I ;
L
22-119650-00
B 3M LONG-MASK MASKING TAPE

-
f TﬂRAP SHORT
= 4

=~

AW

SHIPPING INSTALLATION (LEFT SIDE)

2IN X 60 YD, P/N 2090-2 (BOTH SIDE)

PREPARED BY': Sax Makthepharack \ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING

REV. DATE: 08-25-00 - SHOWN




VARIAN

DOC: BUTTON-UP STATION REV
oHS PARIS| | mMENU DESC: Assy, Button-Up, 3900GC Galileo 1

PAGE: 3 of 3

1. 3900GC GALILEO BUTTON-UP ASSEMBLY PROCEDURES

1.1 OPERATION IN SEQUENCE

111

11.2

113

114

1.15

116

1.1.7

Reference the 3900 Button-Up checklist and perform all appropriate tasks.

Assemble four each rollers, 03-933193-01 onto injector cover, 03-933161-01 using four each washers, 14-901074-00 and four each
screws, 12-901163-00 as shown.

Install injector cover assembly, 03-933013-01 onto 3900. Verify injector cover rolls freely on chassis top and that 1177 injector aligns with
hole in cover. Secure injector cover to GC using four each truss screws, 12-902733-00.

Install four each ball studs, 23-620295-00 onto cap, 03-933195-01. Install cap assembly onto 3900 to assure proper fit. Remove cap
assembly, wrap and install into accessory box.

Install shipping pin, 03-933198-01 into the left side service cover and secure with tie wrap, 22-119650-00 as shown. Note: Do not cut off
excess end of tie wrap.

Affix a 12" piece of masking tape, 3M part number 2090-2 on both sides of front door assembly and oven sides as shown.
Install 3900GC into shipping box, 03-933000-BX and place

accessory kits, column box, line cord and cap as shown in
shipping kit reference.

SHIPPING KITS (REF.)

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08-25-00 - SHOWN




VARIAN

CHG
HISTORY]

|

PARTS
LIST

MENU

DOC: BUTTON-UP STATION

DESC: Assy, Button-Up, 3900GC Galileo

PAGE: 4 of 3

REV

PREPARED BY': Sax Makthepharack

| REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 -25-00

SHOWN




DOC Uo-925052Z0-U0 REV
4 CHG | ltooLs| |PARTS ; ' |
VA R I A N e LIST MENU DESC: Assy, INSTL/Kit, GC/MS EFC Power Fail Pr

PAGE: 1 of x

ASSY, INSTL/KIT, GC/MS EFC POWER FAIL
3900GC STATION X, ASSEMBLY PROCEDURES

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06 - 16 - 00 - SHOWN




PDOC . Us-9YZ2005Z20-U0
4 b CHG || |ltooLs| |PARTS ; . , REV
VARIAN < HISTORY NSt | | MENU DESC: Assy, INSTL/Kit, GC/MS EFC Power Fail Pr
1; PAGE: 2 of x

03-917143-00

PIN, BLANK-OFF > ," _

03-917142-00, 3 PLCS
FERRULE, VITON

a 03-917145-01

; TUBING, 1/160D X .030ID X 1/2" LG, SST \
' d
I

28-849071-00
FITTING HOSE ADAPTER, ELBOW, 10-32

03-925457-02
VALVE, SOLENOID, 3-WAY, W/2 PIN CONN

28-849067-00, 3 PLCS
FITTING, HOSE ADAPTER

- —. ! ?‘\ 14-901030-00, 2 PLCS

- l WASHER, FLAT, #10, STT

03-917157-00, 3 PLCS

WASHER, FERRULE, VITON 12-901161-02, 2 PLCS

SCREW, SEMS, 6-32 X 3.8, SST

PREPARED BY': Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-16-00 - SHOWN




DOC Uo-925052Z0-U0 REV
4 CHG | ltooLs| |PARTS ; ' |
VA R I A N e LIST MENU DESC: Assy, INSTL/Kit, GC/MS EFC Power Fail Pr

PAGE: 3 of x

F==¢s-/—21 22-24 AWG LEADS DE -ENERGIZED ENERGIZED
___ EXH EXH
== N0 IN.D.]
1 INLET
f\( g ! PORT
I |
ACR £ ()
- J (FE,#%S ) DETAIL A
4 ; FLOW SCHEMAT IC
-80 OUTLET BLOW BiverTER)
2X 6-32 UNC-2B PORT
¥7/32 MIN
250
500
( A
10-32 PORT A
LINE CONN ONLY A\
[MEXHAUST ™)
@&%gﬁ%:g
1Bl MAX -0l ONLY 38"
-02 ONLY 80" 4 |
| .
2% 10-32 PORT
198 I il EA SIDE)
$.88 MAX

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06 - 16 - 00 - SHOWN




DOCT U3-925520-00 REV
VARIAN LolS || TooLs| || PARTS || Meny DESC: Assy. INSTL/Kit, GC/MS EFC Power Fail| P
PAGE: 4 of x

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06 - 16 - 00 - SHOWN




MENU

A" CHG
VARIAN > < | |uston ‘ ‘
3900GC G

DOC: 03-933016-21/25

DESC: EFC Sub-Assembly, Installation

PAGE: 1 of 5

REV

DCEDURES

PREPARED BY: Sax Makthepharack

| REVISED BY: Sax

| CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 09-25-00

SHOWN




4. DOC: 03-033016-21/25 REV
VARIAN > < | lustore MENU * » DESC: EFC Sub-Assembly, Installation 1
r PAGE: 2 of 5

Figure 1 Figure 2

Figure 4 Figure 5 Figure 6

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Sax CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 09 -25-00 - SHOWN




VARIAN

DOC: 03-933016-21/25 REV
el MENU * » DESC: EFC Sub-Assembly, Installation 1

PAGE: 3 of 5

1. 3900GC EFC SUB- ASSEMBLY PROCEDURES

11 OPERATION IN SEQUENCE

111

1.1.2

1.1.3

114

115

1.1.6

1.1.7

1.1.8

1.1.9

1.1.10

1.1.11

1.1.12

Rivet two each filter spring clips, 03-949744-00 to EFC sub-plate, 03-933203-01 using four each rivets, 17-699907-00 not shown.

Mount the appropriate EFC, 03-925110-21 (Type 21) or 03-925110-25 (type 25) to EFC Sub-plate, 03-933203-01 with four each
8-32 X 1/4" screws, 12-901165-00 not shown.

Set the EFC assembly on the left side of fixture T#4386 not shown.

Carefully cut tie wrap securing tubes, unclip the filter that has green PEEK tubing and lay to side. For type 25 EFC’s only, install a
22" piece of natural PEEK tubing, 03-925841-22 with a viton ferrule, 03-917142-00 and washer, 03-917157-00 to the empty end of
filter as shown.

Unclip the carrier out filter and lay to side. Straighten tubing and place a green tube identifier, 03-918164-03 on end of SST tube.

Lay the carrier filter in the horizontal recess on the fixture as shown. Insert pin into hole labeled "Pin 1" on fixture and bend tubing,
(while holding filter in place) counter clockwise until clear of hole labeled "Pin 2". See Figure 4.

Insert pin into hole labeled "Pin 2" and bend tubing clockwise until tube touches pin 1. See Figure 5.

Remove pins 1 and 2 and insert pin into hole labeled "Pin 3". Hold carrier filter on fixture as shown. While holding the tubing on pin
3, rotate filter 90° clockwise until it rests in the vertical recess on fixture. See Figure 6.

Slide the carrier tubing into middle of sub plate and clip filter into left clip as shown. Straighten SST carrier inlet tube so it protrudes
straight up from sub-assembly. See Figure 7.

Snap the split flow filter onto right clip of sub-plate with green PEEK tubing on top as shown in Figure 8. NOTE: If required rotating
the Clippard valve head is acceptable to reduce sharp bends in the PEEK tubing.

Form the carrier inlet tube to conform to the SST block jumper. Route the jumper tube, pressure sense line (yellow. Type 21 only)
and SST carrier inlet tubes together at the top of jumper and secure with tie wrap, 22-119650-00 as shown in Figure 9,10 and 11.

Route all tubes up from the center of the sub-plate and loosely install tie wraps, 22-119650-00 at approximately 4" and 9" from top
of plate as shown in Figure 12.

PREPARED BY': Sax Makthepharack ‘ REVISED BY: Sax CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 09 -25-00 - SHOWN




4, cHe
VARIAN > < | |usom

DOC: 03-933016-21/25

DESC: EFC Sub-Assembly, Installation

PAGE: 4 of 5

REV

Figure 10

Figure 11

Figure 12

PREPARED BY': Sax Makthepharack \ REVISED BY: Sax

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 09 -25-00

SHOWN




4 DOC: 03-933016-21/25 REV
VARIAN HSTORY MENU * * DESC: EFC Sub-Assembly, Installation 1
PAGE: 5 of 5

Figure 13 Figure 14

1.1.15 Lay the EFC sub-assembly down as shown in Figure 13 to measure and adjust tubing length. Adjust the SST tube that is not
labeled to 16" +/- .25" and the other three tubes (two tubes for type 25) to 13" +/- .25". Tighten tie wrap to secure tubes.

1.1.16 Set the assembly upright and gather the four tubes and install a final tie wrap on the bracket as shown in Figure 14.

1.1.17 Route the clear vent tube through the obround hole in the bracket, leave approximately 6" of tubing protruding through bracket not
shown.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Sax CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 09 -25-00 - SHOWN




VARIAN

CHG
HISTORY]

||

MENU

DOC: 03-933016-21/25

DESC: EFC Sub-Assembly, Installation

PAGE: 6 of 5

REV

PREPARED BY': Sax Makthepharack

| REVISED BY: Sax

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 09 -25-00

SHOWN




XY DOC: 03-933014-01 REV
VARIAN oHS PARIS| | mMENU DESC: Assy, Heater, 101V, 120V & 230v| 1
PAGE: 1 of 4

ASSY, HEATER 101V, 120V & 230V
3900GC STATION GC SUBS, ASSEMBLY PROCEDURES

120V VERSION SHOWN

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-14-00 - SHOWN




puy b DOC: 03-933014-01 REV
VARIAN < oHS PARIS| | mMENU DESC: Assy, Heater, 101V, 120V & 230v| 1]
1; PAGE: 2 of 4

(REFERENCE 03-933005-00 DRAWING)

i

101V/120V COIL
GAP (TYPICAL) SPACING
DETAIL (NO SCALE)

FIGURE 1

.045 MIN

% F 025 MIN &

T

230V COIL
GAP (TYPICAL) SPACING
DETAIL (NO SCALE)

03-933005-02 (FIGURE 2) FIGURE 2 03-933005-01/03 (FIGURE 1)
CONFIGURATION CONFIGURATION

PREPARED BY': Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-14-00 - SHOWN




CHG
HISTORY|

PARTS

LIST MENU

VARIAN

DOC: 03-933014-01 REV

DESC: Assy, Heater, 101V, 120V & 230V

PAGE: 3 of 4

12-222006-06, 2 PLCS
/ SCREW, 6-32 X 3/8" LG, PHMS, SST

14-122006-00, 2 PLCS
WASHER, FLAT, #6

03-933506-01
HARNESS, COL OVEN HEATER \

13-312006-00, 2 PLCS /

NUT, KEPS, 6-32
24-811803-00, 6 PLCS

STANDOFF, 6-32, 3/80D X .50LG

14-202006-00, 4 PLCS
WASHER, SPLIT LOCK, #6

EXPLODED VIEW

12-222006-03, 6 PLCS
SCREW, 6-32 X 3/16” LG, PHMS, SST

03-933005-01
HEATER COL. OVEN, 1000w, 120V AC

03-933005-02
HEATER COL. OVEN, 1000W, 230V AC

03-933005-03
HEATER COL. OVEN, 1000w, 101V AC

03-933150-01

/ BAFFLE, INNER OVEN

PREPARED BY: Sax Makthepharack \ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING

REV. DATE: 06-14-00 - SHOWN




XY DOC: 03-933014-01 REV
VARIAN oHS PARTST | menu DESC: Assy, Heater, 101V, 120V & 230vV| 1

PAGE: 4 of 4

1. 3900 GALILEO, 101V, 120V & 230V HEATER ASSEMBLY PROCEDURES
1.1 OPERATION IN SEQUENCE

1.1.1 Build the appropriate heater element assembly, 03-933005-0X as detailed on drawing.

1.1.2 Insert one each 6-32 x 3/8" screw, 12-222006-06 with one each #6 flat washer, 14-122006-00 through one heater coil eyelet
and one lug of heater harness, 03-933506-01. Tightly secure with one each 6-32 Kep nut, 13-312006-00 using a 5/16" nut
driver and Phillips screw driver. Repeat this process for the other side of heater coil.

1.1.3 Position the remaining threads of the two each 6-32 X 3/8" screws through the mica heater element support ring and secure
(FINGER TIGHT) using two each ceramic standoffs, 24-811803-00. Obtain two more ceramic standoffs and secure to heater
element support ring using two each 6-32 X 3/16" screws, 12-222006-03 as shown.

1.1.4 Install heater element support ring assembly to inner over baffle, 03-933150-01 using four each #6 split lock washers,
14-202006-00 and four each 6-32 X 3/16" screws, 12-222006-03 as shown.

ASSEMBLY DETAIL (REF.)

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06 -14-00 e SHOWN




Ky DOC: 03-933012-00 REV
VARIAN HISTORY Pher | | MENU * * DESC: Assy, Column Oven Motor 1
PAGE: 1 of 3

ASSY, COLUMN OVEN MOTOR
SUB-ASSEMBLIES STATION, ASSEMBLY PROCEDURES

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 - 21 - 00 - SHOWN




cHe DOC: 03-933012-00 REV
H PARTS .
VARIAN HISTORY, LIST MENU DESC: Assy, Column Oven Motor 1
PAGE: 2 of 3
03-925307-01
ASSY, MOTOR, COL., FAN, 120V PIN NUMBER | WIRE COLOR
03-925307-02
ASSY, MOTOR, COL., FAN, 230V
: 1 GRN/YEL
03-933177-01, 2 PLCS 03-925307-03 ,af
BRACKET, MOTOR MOUNT\ ASSY, MOTOR, COL., FAN, 101V
2 WHT
& 51-406932-00 ;/
N -
] = N o ’ o CONN. HOUSING, 3 CONTACT 3 BLK

03-933186-01, 3 PLCS
VIBRATION ISOLATOR (RECT) \

13-312060-00, 2 PLCS

NUT, KEPS, 10-32, SST \

/

FIXTURE T-XXXX

EXPLODED VIEW

\ 12-901135-00, 4 PLCS

SCREW, 6-32 X .25, SEMS, STL, NI PL CONNECTOR WIRING TABLE

N

MOTOR WIRES
POSITION (REF.)

/

. ¢

-

1
|
| \ 03-933199-01
1

SHIPPING BRACKET

~— SEE NOTE #1

MOTOR ASSEMBLY TOP VIEW

P

NOTES:

1. WHEN ASSEMBLING THE MOTOR MOUNT BRACKETS, MAKE SURE THE THREADED HOLES
ARE INSIDE AS SHOWN.

N

2. ASSEMBLE THE VIBRATION ISOLATOR IN ARRANGEMENT SHOWN, USING DC #732 RTV ADHESIVE
(88-299671-00) AS REQUIRED NOT SHOWN AND WIPE OFF ANY EXCESS.

3. SHIPPING BRACKET TO BE INSTALLED LAST, AFTER MOTOR ASSEMBLY HAS DRIED OVER NIGHT.

< 4

PREPARED BY:: Sax Makthepharack

| REVISED BY: Dave Maderos

| CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 -21-00 SHOWN




VARIAN

DOC: 03-933012-00 REV
el PERIS ||| MENU DESC: Assy, Column Oven Motor 1
PAGE: 3 of 3

1. COLUMN OVEN MOTOR ASSEMBLY PROCEDURES

1.1 OPERATION IN SEQUENCE - Note: This operation should be performed in a well ventilated area and assembler should wear
rubber gloves.

111

1.1.2

1.13

1.14

1.15

1.16

Prior to assembly, clean Column Oven Motor and Motor Mount Brackets with IPA.

Obtain proper Column Oven Motor, 03-925307-0X depending on application, place motor shaft into center hole of the Fixture
T-8981 and position the wires toward the left with two cutout toward you as shown in motor assembly top view.

Apply a thin coating of DC #732 RTV Adhesive, 88-299671-00 on the motor where the rectangular cut-outs on fixture are
located. Place three each Vibration Isolator, 03-933186-01 onto motor. Using the cut-outs in fixture for proper orientation.
Make sure isolator is completely coated with RTV.

Apply a thin coating of DC #732 RTV Adhesive inside both Motor Brackets, 03-933177-01. Assemble Motor Brackets onto the
fixture stud mount, make sure Isolators are properly aligned prior to securing with four 6-32 x 1/4 Sems Screws,
12-901135-00 as shown.

Obtain Connector Housing, 51-406932-00 and referring to CONNECTOR WIRING TABLE on page #2, install motor pins into
connector. Note: marking on connector for proper pin numbers.

Leave the Column Oven Motor Assembly on the fixture and move to wire rack for drying. Remove the Column Oven Motor
Assembly from the fixture after drying overnight and secure Shipping Bracket, 03-933199-01 using two 10-32 Keps Nuts,
13-3120060-00 as shown.

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 - 21 - 00 - SHOWN




VARIAN

CHG
HISTORY]

|

PARTS
LIST

MENU

DOC: 03-933012-00

DESC: Assy, Column Oven Motor

PAGE: 4 of 3

REV

PREPARED BY': Sax Makthepharack

| REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 08 -21-00

SHOWN




" CHG

VARIAN rs HISTORY

vk

[

PARTS
LIST

MENU

ASSY, FRONT DOOR

¢

>

DOC: 03-933008-00

DESC: Assy, Front Door

PAGE: 1 of 3

REV

3900GC STATION GC SUBS, ASSEMBLY PROCEDURES

PREPARED BY: Sax Makthepharack \ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING

REV.DATE: 06-12-00

SHOWN




< DOC: 03-933008-00 REV
VARIAN oHS PARTS | | MeNU DESC: Assy, Front Door 1
PAGE: 2 of 3

71-300053-00
SENSOR, MAGNETIC PROXIMITY, ACTUATOR

FRONT DOOR (REF.)
\ 03-933186-03
VIBRATION ISOLATOR (OBROUND)

R0-028000-55, 2 PLCS
STANDOFF, 4-40 X 1/4”, HEX

SEE EXPLODED VIEW BELOW

'\1
MAGNETIC SENSOR INSTALLATION
12-901165-00, 4 PLCS
SCREW, 8-32 X 1/4 SEMS, SST
- 03-933011-01
BRACKET INSTALLATION i / ASSY, COLUMN OVEN DOOR

03-933160-01, 2 PLCS
SPRING, OVEN DOOR
03-933157-00

STRIKE PLATE

.

03-933159-01
LATCH RELEASE

-

\
\
19-224776-00, 2 PLCS & v
ROLL PIN, .0940D X .38 LG 14-999408-00, 2 PLCS

WASHER, FLAT .093ID X .312 X .01, TEFLON

17-699907-00, 4 PLCS
RIVET, BLIND, DIA. 1/8 X .265, AL

03-933156-01
BRACKET ASSEMBLY DOOR, FRONT , GC \,\

21-139978-00, 2 PLCS
BEARING, NYLON SLEEVE, SNAP IN, 1/8” SHAFT

COLUMN OVEN DOOR ASSEMBLY INSTALIL ATION

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos | CONTROL: INDUSTRIAL ENGINEERING | REV.DATE: 06-12-00 - SHOWN




Y DOC: 03-933008-00 REV
VARIAN HISTORY "l | | MENU * » DESC: Assy, Front Door 1

PAGE: 3 of 3

1. FRONT DOOR ASSEMBLY PROCEDURES

11

1.2

1.3

1.4

BRACKET ASSEMBLY
1.1.1 Install two Roll Pins, 19-224776-00 on both sides of the Latch Release, 03-933159-01 using Press Tool until pins bottoms out.

1.1.2 Install two Teflon Flat Washers, 14-999408-00 onto the Roll Pins previous installed and install Strike Plate, 03-933157-00 onto roll pins as
shown. It is OK to flex Strike Plate slightly during this installation. Do not permanently distart strike plate!

STRIKE PLATE ASSEMBLY INSTALLATION

3/4” (Ref.)
1.2.1 Install the obround Vibration Isolator, 03-933186-03 approximately 3/4” from the top ;
of the Latch Release using Double Side Tape, DY-700098-00. Excess tape can be trimmed ‘&,
with an exacto knife.

1.2.2 Secure the Strike Plate Assembly onto the GC Front Door, 03-933156-01 using four +
8-32 x 1/4 Sems Screws, 12-901165-00 as shown. Check that latch release operates smoothly -
and does not scrape against front door opening.

MAGNETIC SENSOR INSTALLATION
ISOLATOR INSTALLATION (REF.)

1.3.1 Using a 3/16" nut driver, install Actuator Magnetic Proximity Sensor, 71-300053-00
onto the front door, using two 4-40 x 1/4” Hex Standoffs, R0O-08000-55 as shown.

COLUMN OVEN DOOR ASSEMBLY INSTALLATION

1.4.1 Install two each Oven Door Springs, 03-933160-01 onto the column oven door assembly using four each Blind Rivets, 17-699907-00 two
each as shown.

1.4.2 Place one end of the oven door spring on the stud mounts of the front door. Flex on opposite ends of the oven door spring with your fingers
and place the oven door spring onto the other two stud mounts.

1.4.3 Install two 1/8” Snap In Nylon Sleeve Bearings, 21-139978-00 into a holes on the end of the oven door where shown.

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06 - 12 - 00 - SHOWN




VARIAN

CHG
HISTORY]

||

PARTS
LIST

MENU

DOC: 03-933008-00

DESC: Assy, Front Door

PAGE: 4 of 3

REV

PREPARED BY': Sax Makthepharack

| REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING

REV.DATE: 06-12-00

SHOWN




puy DOC: 03-933007-00
VA R | A N chs:#_'o?av P’Cféﬁs MENU DESC.: Assy, Vent Door
PAGE: 1 of 3

REV

ASSY, VENT DOOR
3900GC STATION GC SUBS, ASSEMBLY PROCEDURES

PREPARED BY: Sax Makthepharack \ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-12-00

SHOWN




.\ DOC: 03-933007-00
VA R | A N ngﬁo?:w P’C.@}S MENU DESC.: Assy, Vent Door
PAGE: 2 of 3

REV

17-699938-00, 2 PLCS

? / RIVET, BLIND, J.125 X .390, SST/STL

14-901074-00, 2 PLCS
WASHER, FLAT, #6, .16ID X .870D \

.’F

03-933155-01, 2 PLCS

n
s - A // INSULATION, VENT DOOR
e : —
17-699907-00, 4 PLCS

RIVET, BLIND, [0.125 X .265, SST/STL \|

03-933154-01, 2 PLCS
/f DOOR, VENT

»

03-933152-01

03-925565-01

17-699938-00, 4 PLCS FLEX COUPLING

RIVET, BLIND, J.125 X .390, SST/STL

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-12-00

SHOWN




Y DOC: 03-033007-00 REV
VARIAN HSTORY PERT | mEN * » DESC: Assy, Vent Door 1
PAGE: 3 of 3

1. VENT DOOR ASSEMBLY PROCEDURES
11 OPERATION IN SQUENCE

1.1.1 Place the Vent Door Shaft, 03-933152-01 with stepped end of shaft opposite the end plate on Fixture T-8982 and align the holes on the
shaft with the holes on the fixtures.

1.1.2 Place two Vent Door Arms, 03-933153-01 on the fixture with the flange down and align holes with shaft holes. Secure the vent door arms to
shaft, using four each SST/STL Blind Rivets, 17-99938-00 and rivet gun as shown.

1.1.3 Rivet Vent Doors, 03-933154-01 onto vent door arms, using four each Alumnium Blind Rivets, 17-699907-00 from the top down. Make
sure the vent door flanges are properly oriented onto fixture as shown.

1.1.4 Install Vent Door Insulation, 03-933155-01 using one Flat Washer, 14-901074-00 and one SST/STL Blind Rivets, 17-99938-00 as shown.
1.1.5 Install second vent door insulation, as described in previous step.

1.1.6 Remove the Vent Door Assembly from the fixture and using a 3/32” Allen Wrench install Flex Coupling, 03-925565-01 onto the stepped end
of the vent door shaft as shown in Figure 2. Tighten coupling screw to 8-9 inch-lbs torque.

END PLATE (REF.)

FIGURE 1 FIGURE 2

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV.DATE: 06-12-00 - SHOWN




VARIAN

CHG
HISTORY]

|

PARTS
LIST

MENU

DOC: 03-933007-00

DESC: Assy, Vent Door

PAGE: 4 of 3

REV

PREPARED BY': Sax Makthepharack

| REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING

REV.DATE: 06-12-00

SHOWN




VARIAN

CHG
HISTORY|

PARTS
LIST

MENU

¢

>

DOC: 03-933006-00

DESC: Assy, Electronics Module

PAGE: 1 of 3

REV

ASSY, ELECTRONIC MODULE

3900GC STATION GC SUBS, ASSEMBLY PROCEDURES

FAN CONNECTOR
REFERENCE J20 STEP 1.1.3

PREPARED BY:: Sax Makthepharack

\ REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-14-00

SHOWN




DOC: 03-933006-00 REV
VAR | AN HgTHé';:w Pﬁgs MENU DESC: Assy, Electronics Module 1
PAGE: 2 of 3

03-910873-01
COMPUTER, PROGRAMMED, 3900 MB

TOP VIEW (REF.)
INSTALLATION DETAILS

12-222008-24, 4 PLCS 5
SCREW, 8-32 X 1-1/2" LG, PHMS, SST

-
.
o

12-222006-04, 8 PLCS
SCREW, 6-32 X 1/4” LG, PHMS, SST

20-839825-00
FINGER GUARD, FAN

5, ) i J f F I, E .
\ E g ~ ' r 03-933350-01

ASSY, PWA, MAIN BOARD

03-925305-01
ASSY, CHASSIS FAN

\ 03-933171-01

COVER, RIGHT SIDE SERVICE

13-312008-00, 4 PLCS
KEP NUT, EXT TH LOCK, 8-32

14-901074-00
WASHER, .16ID X .870D X .03 THK, SST

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-14-00 - SHOWN




.\ DOC: 03-933006-00 REV
VAR | AN HICS:'IHOC;Y Pﬁgs MENU DESC: Assy, Electronics Module 1
PAGE: 3 of 3

1. ELECTRONICS MODULE ASSEMBLY PROCEDURES

51-959920-00, 4 PLCS . v
1.1 OPERATION IN SQUENCE FEMALE SCREW LOCK SET, 4-40 X .31 \i e

1.1.1 Install Chassis Fan Assembly, 03-925305-01 onto Right Side Service Cover, 03-933171-01, = T
using Fan Finger Guard, 20-839825-00, four 8-32 x 1-3/8” Lg PHMS Screws, 12-222008-24 ——
and four 8-32 Ext TH Lock Kep Nuts, 13-312008-00 as shown. Make sure the arrows printed '
on the Chassis Fan Assembly are as shown in reference. Also make sure Fan Finger Guard
orientation is as shown in Rear Panel Reference View.

Caution: Assembler should be properly grounded with anti-static protection when performing following B
steps.

1.1.2 Install Main Board PWA Assembly, 03-933350-01, to Right Service Cover, 03-933171-01, using
seven 6-32 x 1/4” LG, PHMS Screws, 12-222006-04 and four each Lock Set Screws, 51-959920-00. |

1.1.3 Attach Connector from the Chassis Fan Assembly to (J-20 Connector) on the Main Board PWA.
See Cover sheet on page 1 for detail.

1.1.4 Install one Washer, 14-901074-00 onto the extruded stud mount on the Right Side Service Cover,
using one each 6-32 x 1/4” LG, PHMS Screw, 12-222006-04 as shown.

REAR PANEL REFERENCE
1.1.5 Snap 3900MB Programmed Computer, 03-910873-01 into the Main Board PWA Assembly connector J8, as shown.

PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06 - 14 - 00 - SHOWN




VARIAN

CHG
HISTORY]

||

PARTS
LIST

MENU

DOC: 03-933006-00

DESC: Assy, Electronics Module

PAGE: 4 of 3

REV

PREPARED BY': Sax Makthepharack

| REVISED BY: Dave Maderos

CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06-14-00

SHOWN




Y DOC: 3900GC TEST STATION REV
VARIAN e MENU DESC: 3900GC GALILEO TEST 1

PAGE: 1 of 12

1. 3900GC GALILEO HY-POT, 3900 CONNECTION, ESTABLISH COMMUNICATIONS, LEAK TEST AND FUNCTIONAL TEST

Note: While using the computer, the term "click" refers to using the mouse to position the pointer to the required location and pushing
the left mouse button.

Note: If the instrument fails to meet the required specifications, troubleshoot accordingly or contact a manufacturing engineer for
assistance.

11 HY-POT
Warning:Never touch the instrument during hy-pot test!
Warning:Take any necessary precautions needed to keep area around instrument safe during testing!
1.1.1 Attach Hy-Pot ground and Instrument power cables to the 3900.
1.1.2 Connect 24Vdc connector to J12 and listen for click as contactor energizes.
1.1.3  Turn on 3900 Power switch.
1.1.4  Turn on Hy-Pot power switch.
1.1.5 Depress PUSH TO TEST key on Hy-Pot tester.

1.1.6 Observe Pass/Fail condition on Hy-Pot tester and assure voltage rises to between 1350 and 1400 volts. If the voltage is not correct adjust
the voltage accordingly and retest.

1.1.7  Turn off Hy-Pot and instrument power switches.
1.1.8 Remove 24Vdc, Hy-Pot power and ground cables from the instrument.
1.1.9 Sign off Data Record under Hy-Pot.
1.2 3900 CONNECTION
1.2.1 Cap off injector column fitting and septum purge line, make sure septum nut and septum are installed.
1.2.2  With the power switch in the off position, connect appropriate line power and computer cable to 3900.

1.2.3 Connect helium line to 3900. Turn on helium.

PREPARED BY: Sax Makthepharack | REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10-10-00 - SHOWN




VARIAN

CHG
HISTORY

MENU

DOC: 3900GC TEST STATION

DESC: 3900GC GALILEO TEST

PAGE: 2 of 12

REV

1.3 ESTABLISH COMMUNICATIONS

131

CLICK HERE
STEP 1.3.2

1.3.2

Turn on the computer. After booting up, the Star Toolbar should be visible on the screen.

Star Toolbar

RealFlaper

il Start 1: J B Microsoft Word - Document]

S

. . 23
Click on the System Control/Automation EJJ button.

NP aE® co7am

PREPARED BY': Sax Makthepharack

REVISED BY: Bob Jolley

CONTROL

: INDUSTRIAL ENGINEERING | REV. DATE: 10-10-00

SHOWN




< DOC: 3900GC TEST STATION REV
VARIAN AN MENU DESC: 3900GC GALILEO TEST 1
PAGE: 3 of 12

CLICK HERE
STEP 1.3.4
| _@M\mmummth ’| | ‘og‘l‘ofé M ®ND File: | @Minimum mth ’|

g for Ir ~tument Modules
File Edit Inject Automation Recalculate  Instrument  Windows Help

"\%lﬁl@l [EE Default mth (3= U|U| )Elﬁllﬁflﬁql "lbl.l W

Fie Edit Inject Automation Becaloulate [l windohs Help

- v 1:Warian Star .
s Waitin
= -[ 2: Y arian Starff2 nd
3 Warian Staf #3
4 Warian Star #4

Caonfiguratipn
Remove Maodule Mames..

o This Star Assistant will guide you througl
7 Instrument 1 fbveare used for communications with pou nEtrume Laulls
4 Instrument 1 instrument modules.

Instrument 1
Instrument 1 Fi 1f you prefer bo wail, you can use the Setu
Instrument 1 - commands in the Instrument’ Menu at any
Imstrument 1 § time.
Instrument 1 i
Instrument 1 Click the Mext button to continue,
Instrument 1
Imstrument 1

Instiument 1: Method £
Instiument 1: Method £ g o ABE Board 140 Barts
Instiument 1: Complete
Instument 1: Complete Setup JOMM Ports
Instrument 1: Complete
Instiument 1: Complete
Imstrument 1: Complete Demo Modules
Instiument 1: End of &
Instiument 1: Method CEEET
Instument 1. Method t 8200 AutoS ampler

3800 GC

3400 GC

3E00 GC

3800 GC

IV Show this introduction next tim:

06:09:02 Configuration: BOOTP Server is Waiting for a Reque: 06:16:05 Configuration: BOOTP Server is Waiting for a Request!

i Start| | B Microsalt Ward - Dacumentl| B System Contiol - Van_ INGRE® co3am i Start|| | B Microsor word - page? doc | P8 System Cantrol - Vari... |[N@ S R® e1aam

CLICK HERE
STEP 1.3.3

1.3.3 Click on the Canicel | button.

1.3.4 To establish communications between the computer and the 3900GC, click on the menu. Then click the

Setup Ethernet Communications  jtem.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10-10-00 - SHOWN




MENU

2
VARIAN HSTORY

DOC: 3900GC TEST STATION REV
DESC: 3900GC GALILEO TEST 1
PAGE: 4 of 12

| @M\nimnm itk >|
i
File Edit Inject Automation Recalculste Instument Windows Help

Bl FEoseinn || EilEm| »8lE 5] e m] wa

Message Log: M5O

Instrument 1
Instrument 1
Instrument 1
Imstrument 1
Instrument 1
Instrument 1
Imstrument 1
Imstrument 1
5 Instrument 1
Instrument 1

“Y'ou have installed and/or 3900 GC that uses
Ethemet to communicate with the GC. The communications software
needs ta be configured =o that the Star Waorkstation can locate and
identify the instruments on your network. ¢

Click the Mext button to continue.

< Back T I Cancel

06:16:05 Configuration: BOOTP Server is Waiting tor a Request!

3R Stant ”J EW Microsoft Word - page3.doc ”'g System Control - Vari...

I N# %Co® 521 aM

| _@Mmlmum.mth D|
S
File Edit Inject Automation Recalculate |nstrument Windows Help

23| Eiostarmn  v|c2| E0lE] b8 SR 0 m]

Module Type |P Address or Domain Mame Status Actual IP i

1321907000

|3SUD Itest Mot Responding

; 45 I.:INona
46 I INonE
E 47 I INonE |

I Mo Address

.-::I Mo dddress

Mo dddress

1 IP Address iz being assigned from this Workstation,

’—\F Addiess Management [BOOTF Server]

Selest e Wottstations IR Adaress

¥ Prompt for Setup if needed < Back oK I Cancel |

06:16:05 Configuration: BOOTP Server is YWaiting for a Request!

iﬁﬁlaltl“ ¥ Micrasaft Word - page3.doc | "H System Control - Vari.

NG AR szram

CLICK HERE CLICK HERE
STEP 1.3.5 STEP 1.3.6
1.3.5 Click the button.
1.3.6 Click the Setup.. | button.
PREPARED BY:: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV.DATE: 10-10-00 - SHOWN




< DOC: 3900GC TEST STATION REV
VARIAN AN MENU DESC: 3900GC GALILEO TEST 1
PAGE: 5 of 12

CLICK HERE CLICK HERE CLICK HERE
STEP 1.3.9 STEP 1.3.7 STEP 1.3.10

ogl,ﬁ %?] ﬁ ﬁ ®N5Fi\e |@Minimumm{h bl

i pstem Control - Vanan Star #1 - Waiting for Instiument Modules
LI T [T T L BT R S ERE S etup BOD TP Server at 132.190.70.23

%l@l@l [P Desfait mth »| ¥ Manage IP addresses from this wWorkstation
I Require password entry for this dialog box
Setup Ethernet P

Ethernet Address | IP Address
00.e0.4b.07.08.4F 132.190.70.10

":_'\F;'Add.i'eéso.rDorhainName e Status Bctual IP
8|  MoAddess

m Address : .'Mo.du
52 45 More

©Noaddress

E

| .
o  NoAddress
|

Wore T his ‘Workstation will assign |P Addiesses from a reserved block of addiesses as - MNoaAddress
380043900 GCs are powered on. Use this feature when |P Addiesses have been .
reserved for uze by a poal of 3800/3900 GCs, but IP Address management iz not
performed by a Mebwork Administrator. You must enter a Host Name for each
380043900 GC. after its IP Address is assioned, before it can connect ta any
“workstation .

o " IP Addiess Management (BOOTF Server)-

| 1IP Address is being assigned from this Workstation Setup | p

Selent e Wolkstation's [Pieddiess |

€ Assign IF addresses manually

P (o e |2 IP addresses starting from: |132.190.?U1D

This Warkstation will assign these settings to each 3800/3300 GC

7 Prompt o Setu e el 255 255 7550 IV Frompt for Setup if ne=ded B Cancel
. Gateway: 132190.70.1
Diomain: csh.varian. com

Advanced.. | Cancel |

06:16:05  Configuratiogn: BOOTP Server is Waiting for a Request! 06:35:45 Configuration: BOOTP Server is YWaiting for a Request!

il Stant ”J BY Microsoft Word - paged.doc ”"_g System Control \Vani | N SE® c23am iﬁﬁlaltl“ W Microsoft word - page5.doc | "H System Control - Vari. | NE w(d® sz

Status r=1I=] B Status = (0] >

CLICK HERE
STEP 1.3.9

1.3.7  Turn the 3900 power switch on.
1.3.8 If the last 4 digits of the serial number, of the 3900 being tested, are already in the Host Name block, skip the next step.

1.3.9 After new data appears on a line in the table, click the box under Host Hame - and replace <unnamed> with the last 4 digits of the

3900 serial number and push enter on the keyboard. Delete any extra lines of data in the table. This is done by clicking a box with data in

it, and then clicking delete. Next, click

1.3.10 Click the button.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10-10-00 - SHOWN




XY
VARIAN HISTORY MENU

DOC: 3900GC TEST STATION REV
DESC: 3900GC GALILEO TEST 1
PAGE: 6 of 12

| @M\nimnm wth
i
File Edit Inject Automation Recalculste Instument Windows Help )

@'ﬁ'ﬁ' [ Detauit mth = E||E|| 8] ) 5| || | wvaiting

Status Actual IP

¥ Prompt for Setup if neaded Cancel

Status I=l =1

06:35:45 Configuration: BOOTP Servey is Waiting for a Request!

3R Stant ”J B Microsoft Word - pages.doc ”"g Spstem Contiol - Vari.. I N m‘@, B39 AM

CLICK HERE
STEP 1.3.11

1.3.11 Wait for data to appear, then click the ok | button.

1.3.12 Click the Ok, | button.

| @ Minimum.mth
L
Fie Edt Inject Automation Becaloulate [nstument ‘windows Help :

||| Mosaint e BB ME| 5| o] m] s

Setup Ethernet Ports for randm_csb_varian com - 132.190.70.23

m Address Module Type |P Address ar Damain Mame Status Aét\ual P
= e DOriire 1321907010

2 L L |
E | e Mo Address
[~ |

I No Address

=:I Mo address

IP Address Management [EOOTP Server]
’7 1 IP &ddress is being assigned from this “Workstation,

Selestitie Workstation s IReddress..

¥ Prompt for Setup if needed Cancel

06:35:45 Configuration: BOOTP Server is Waiting\for a Request!

Rstart ||| B Micrassit word - pages doc |5 System Cantrol - Vari... |[N@ S R® canan

CLICK HERE
STEP 1.3.12

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10-10-00 - SHOWN




CHG
HISTORY|

VARIAN

DOC: 3900GC TEST STATION

REV

MENU

DESC: 3900GC GALILEO TEST

PAGE: 7 of 12

CLICK HERE
STEP 1.3.13

o A i
y Mo Fil M itk L3
‘f’ | (N o File /l @ rimurm | |

7_5 System Control - Varian Star #1 - Not Ready

File Edit Inject Automation Recaloulate [T

_j_ System Control - Configuration

File Edit (mect Autemation Hesalsu)

[ v 1:Marian Star #1
2 Marian Star #2
2 Varian Star #3
A Warian Star #4

Elﬁ‘lﬁ’l [ Default mth

Not Ready

i Meszage Log: MSGLOGT.

Instrument 1. Method E
Instrument 1: Method E
Instrument 1. Complete
Instrument 1. Complste
Instrument 1: Complate
Instrument 1: Complete
Instrument 1. Complste
Imstrument 1. End of A
Instrument 1: Methad F
Instrument 1

=1of=]

 bith OEn

Instrument 1 Eaults

Setup ADC Board 1/0 Parts
Setup COMM Parts

e
Setup Ethemet Communications — n_in_3(

-Ln_in_Z

- pA00.sm

*= Diemo Modules =
ADC Board

8200 AutoSampler
3800 GC

3400 GC

3600 GC

3900 GC

Method ¢

Status ==l

06:35:45 Configuration: BOOTP Server is Waiting for a Request!

NI S

| @Minimum mth bl
L

Instrument 1: Varian Star #1
Operator:

Mot Ready
Autoistart Module

=

Instrument 1 Parameters.. |

3900

44 fest

ONoFil |e |l Eﬁﬁrﬁi "|"|-|

Instrument 2: Varian Star #2
Operator:

Mo Module Configured for this Instrument
AutoStan Module

Instrument 2 Farameters.. |

Instrurnent 3: Varian Star #3
Operator:

Mo Madule Configured far this Instrument
AutoStart Module

==

Instrumernt 3 Parameters.. |

Instrurnent 4: Warian Star #4
Operator:

Mo Madule Caonfigured far this Instrument
AutoEtart Module

==

Instrument 4 Parameters.. |

Available
hodules

06:35:45

3R Stant ”J EW Microsoft Word - page?.doc ”'g System Control - Vari...

Configuration: BOOTP Server is Waiting for a Request! ‘

| N@ oGP GazaM

Instrument

1.3.13 Click on the Instrument menu

. Then click the configuration item as shown.

}aSlall"J ¥ WMicrosoft word - page?. doc | HSy:tem Control - Conf...

| N P c424M

1.3.14 Verify that the 3900 icon is in the Instrument 1 box. If the 3900 icon is at the bottom of the screen, click and drag it to the location shown.

Double click on the icon.

Note: If the icon doesn’t appear, or become active, turn 3900 off and then on again.

PREPARED BY:: Sax Makthepharack \ REVISED BY: Bob Jolley

CONTROL: INDUSTRIAL ENGINEERING

REV.DATE: 10-10-00 - SHOWN




DOC: 3900GC TEST STATION

REV

pu
VARIAN AN MENU DESC: 3900GC GALILEO TEST
PAGE: 8 of 12

CLICK HERE
STEP 1.4.1

File Edit Inject Automation Recalculste Instrument WWindows  Help

Upload Agfive Method from Modules

| <& 3900 44 . Equilibrating =10l Mew SampleList.

3900 Dperation—————————— ~TempZones  Set Actual— ~Injector EFC Status———————————— DOpen SampleList..

~ Temp Zones Set Actual - Injector EFC Status

1 i . " - t i

BunTime:  0.00 min B0 50| | Flow Ready Yes Pressure Ready: No New RecaleList O Cal Over 50 50

O 1177 B0 0| Type 1 Pressue Setpoint 7.6 psi Open RecalcList : 17T 50 50

Method Actual Pressure: 4.7 psi = = ethod. o

ilibrati ~ S — | . R wen Status

® Eqibrating Setup D Slie Column Flow: 2.0 ml#min Hew Sequencelist... _ Setup.

O NaFault —— 1| Column: Ready; noFault Linear Yelocity: 51.8 cm/sec DOpen Sequencelist i = Column: Ready: no Fault Linear Yelocity: 51.8 cm/sec

Erend " i E e . . §

—— /| Inisctor: Ready: no Fault Tatal Flow: 24.8 ml/min ————— || Iniector: Ready: naFault || Tatal Flaw: 24.8 mi/min

EndStatilization | Oven Off | |1 5tabifzation Time 0.50 min Spit State: OF Splt Fratia: D | Pririt 5 Qven Off ||| Stabilization Time 0.50 min | Sl State: Off - Spiit Ratio: Oif

Type 1 Pressure Setpoint: 7.6 psi
Actual Pressure: 4.7 psi
Column Flave: 2.0 ml/min

EndTime:  3.00 min

Flow Ready: Yes Pressure Ready: Na

Printer Setup...

Remember Last Open Files

inirnum. mth Activated

Instrument T: Method Minimur, mth Activated Exit

06:34:50 Configuration: System Control Copyright ® 1989-2000 Varian, Inc.

06:34:50 Configuration: System Control Copyright ® 1989-2000 Yarian, Inc.

il Stant ”J Y Microsoft \Word - pageB.doc ”"g System Contiol - Vani_ I N Ei@. B:d4 A iﬁﬁlartl“ ¥ Micrasoft Word - pagel.doc | "H System Control - Vari.

1.3.15 The screen should look similar to this when the 3900 is online.
1.4 LEAK TEST

1.4.1 Open Leak_Test_3900.mth by clicking and then clicking | Agtivate Method...

| NE RQ® caam

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10-10-00

- SHOWN




VARIAN

CHG
HISTORY|

MENU

DOC: 3900GC TEST STATION

DESC: 3900GC GALILEO TEST

PAGE: 9 of 12

REV

CLICK HERE
STEP 1.4.2

/ | @Defaun mith >|
i

CLICK HERE
STEP 1.4.4

Not Ready

Lookjn: |3 Star

TR Bumdn_3900.mth
2 Bumn_3900_cool_off.mth

Injector EFC Status

Flow Ready: res Pressure Ready: Yes

5 Bumdn_Setup_3300.mth (T 52|| Twpe 1 Pressure Setpoint: 100 psi
[ Cool_down_3900 mth [E& Minimum mih Actual Pressure: 10.0 psi
=5 Default. mth startup1 mth Calumn Flow: 3.3 mlémin

% Functional_Test_3300.mth startup2.rth

4]

Linear Welocity: 66.1 cm/zec
Total Flow: 248 ml/min
Split State: O Split Ratio: OFF

File name:  [Leak_Test_3500.mth

Files of type:  [Methiods [*mih]

[ Been |
LI Cancel |
¥ Molgs HecentFiles >| E

a Start ”J EW Microsoft Word - paged an-_I I'g System Control - Vari...

=

;l 0 Has Heconnected to System Control!

| _@...Leak_'(est_ﬁgb
ES

RunTime: 0,00 min

@ Uncalibrated —— | | Oven Status
O NoFauk

- Temp Zones Set Actual - Injector EFC Status

5.00 min

Method. | Aictual Pressure: 80.0 psi

i Column Flaows: 485 mlémin
Column: Ready; no Fault || Linear Yelocity: 253.5 cm/sec

Injector: Ready: na Fault || Total Flowe: 108.5 mlmin

Setup.
Extend

End Stabilization | Owven OF ||| Stabilization Time 0.50 min || Split State: Off Split Ratio: OFf

Stat | [ Dicol Dven B0 80| Flow Ready: Yes Pressure Ready Yes
Reset ||| 1177 50 50| Type 1 Pressure Setpoint: B00psi |

I N# %Co® 5a3aM

Instrument 1: Methad Leak_Test 3900.mth Activated

06:50:04 Instrument 1: Method Leak Test 3900.mth Activated

iﬁﬁlaltl“ ¥ Micrasaft Word - paged.doc | "H System Control - Vari.

| N¥ wQ® 551 am

1.4.2 Inthe list, click on Leak Test _3900.mth and then click apen.

1.4.3 In the Injector EFC Status block, the Type 1 Pressure Setpoint and the Actual Pressure should go to 80.0 psi. Note: Assure Col Oven and
1177 Actual temperatures stabilize at the Set values.

1.4.4  After the Stabilization Time has reached zero, and the Start button has become active, then click the Start button, turn off the helium and
record the Actual Pressure value. This will be your beginning value.

1.4.5 After the Runtime reaches 5.00 min, record the Actual Pressure value. This will be your ending value.

1.4.6 The difference between the beginning and ending values should be less than 0.4 psi.

1.4.7  Turn helium back on.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV.DATE: 10-10-00 SHOWN




VARIAN

CHG
HISTORY|

MENU

DOC: 3900GC TEST STATION REV
DESC: 3900GC GALILEO TEST 1

PAGE: 10 of 12

CLICK HERE
STEP 1.5.1

£ stem Control - Varian Star #1 - Ready

I w @ NO File | @ Lesk_Test 390

dit Injechp Automation Recalculate  Instrument Wi Help

pload Agtive Method fiam Modules

Mew SampleList...
Open SampleList...

=] (=] N3 e e ML L

brated

- Temp Zones Set Actual— - Injector EFC Status

Mew RecalcList
Open Recalclist...

] Reset 01177 50 50

Stat || {©Col Oven: U

Typs 1 Pressure Setpoint: 80.0 psi

Hew SequenceList..
Open SequenceList

Print
Printer Setup..

Method.. | Actual Pressure; 80.0 psi
— 1= Oven Status C

Setun. olumn Flow: 48.5 ml/min
ﬁ || Column: Ready: no Fault Linear Yelocity: 253.5 cm/sec
27 1| imjector: Fizady: no Faul Total Flow: 1085 ml/min

Oven Off ||| Stabilization Time 050 min | | Split State: Off  Split Ratio: Off

Flow Ready: Yes Pressure Ready: Yes

S E

Remember Last Dpen Files

Exit

[ eak_Test 3900.mth Activated

06:50:04

Instrument 1: Method Leak Test 3900.mth Activated

i Start| | B Microsalt Ward - poge10.d..| B System Contiol - Van_

I N& S0P 653aM

ND File

Autornation Ee:alculate Instrument  'windows  Help

= =1 | =

| _@...Leak_'(est_ﬁgb
ES

Spstem Control - Varian Star #] - Beady

Inject

ate a System Control Method File

I £ Star

Look jn:

%2 Buin-In_3900 mth

[ Functional_Test_3300_44.mth |2 starlup3.| jolual| Iniector EFC Status———————|
["5 Buiki-Ii_3300_cool_oft. mth Functional_Test_2900_45 rth startpd. 50| | Flaw Ready: Yes Pressure Ready: Yes
"8 Bundn_Setup_3900.mth Leak_Test 3900.mth 50/ | Type 1 Pressure Setpoint: 80.0 psi
% Cool_down_3300.mth Minirmurn.mth Actual Pressure: 80.0 psi
ot [y startupt ot Column Flow: 48.5 ml/min
al statupZ.mth It Linear Yelocily: 253.5 cm/sec
3 Total Flowe: 108.5 mlmin
| ] i Split State: Off  Sphit Ratio: I

File name:

IFuncl\Unane{t_ESDU.mlh

Fies of type:. [ Methods (] sl

Recert Files

¥ Motgs

| jpk_Test_3800.mth Activated

@ start|| | B Microssit ward - page10...| "5 System Control - Vari

| N¥ wQ® 5ozam

CLICK HERE
STEP 1.5.2
1.5 FUNCTIONAL TEST
1.5.1 Open Leak_Functional_3900.mth by clicking and then clicking = &ctivate Method...
1.5.2 Inthe list, click on Functional_Test_3900.mth and then click open.
PREPARED BY:: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL.: INDUSTRIAL ENGINEERING | REV.DATE: 10-10-00 - SHOWN




VARIAN

CHG
HISTORY|

MENU

DOC: 3900GC TEST STATION REV
DESC: 3900GC GALILEO TEST 1
PAGE: 11 of 12

E ﬂ ®ND - | @ oo 1o 1.5.3 Verify initial values:
i
_j_ System Control - Yarian Star #1 - Read; . e .
B E.ﬂ T T LTS A) Pressure Set point and Actual Pressure equilibrate to 10psi.
B B runcionaltesr |2 EnlEn] »8[% % %] 1= B) Oven temp. equilibrates to 50 deg.
= 900,44 - Uncalibrated C) Injector temp. equilibrates to 100 deg.
2900 Operation — — Temp Zones Set Actual — — Injector EFC Status . .
BunTime: 0,00 min Stat_ || @col Oven GO G0 | Flow Fieady: Yes Pressure Fieady: Yes D) Sp“t state and ratio are off.
EndTime: 225 mi Feset O 1177 100 101 || Type 1 Pressure Setpoint: 10,0 pei E) No faults eX|st
natims: min Method... Actual Pressure: 1000 psi )
© Uncallbrated W D S Caolumn Flows: 3.3 ml/min
D Mo Fault 2 BN Column: Ready; noFaulk || Linear Yelocity: B6.1 cmisec - . .. . .
Ertzrid ||| rjector Fioady: noFaut || Totel Flow: 41.3 midmin 1.5.4 At the end of stabilization, tap the 3900 injector switch to begin the
End Slabilizstion | Owen OFf Stabilization Time 0.50min | | Split State: Off - Sphit Ratio: OFf
run.
Instiument 1: kethod Funchonal_T est_3300.mth Activated . . .
1.5.5 During the run verify the following:
A) During first minute.
I.  Oven vent closes completely during oven heat-up.
II. Oven heats up to and stabilizes at 100 deg.
lll. Split state on, split ratio 10, Total Flow increases.
06:53:54 Instrument 1: Method Functional_Test_3900.mth Activated IV. Pressure rises towards 22.5.
}aSlall"J Y Microsoft word - page1.d | "8 System Control - Vari... | NE“Q’ 555 &M
B) During second minute.
i: [ _ o File: [ ..Functional_Te b .
"“1 w@ . | @ I. Pressure stabilizes at 22.5.
II. Oven vent opens completely during oven cool down.
[ll. Oven cools to and stabilizes at 50 deg.
IV. Split ratio changes to 100, Total Flow increases.
Temp Zones Set Actual— - Injector EFC Status
Shart - .
B E (@ Cal Dven; Off  49) | Flaw Ready: Yes Pressure Ready Yes . . . .
|endTine: 2zomn LARL YOV 100 100]) Beet Bl Seport 100ps C) After 2 minutes into run split ratio changes to 20, Total Flow
@ Equilibiating —— || -~ Oven Status W Celhemrm e 39wkt
O NoFaul Column: Mot Ready, no Fault | Elnlear\r’:clcllya. :B gcm/se: decreases'
P ‘ DEktenDd ctor: Fleady: no Fault Tatal Flow: 41.3 ml/min
HisStatilization ven Un | Seabilization Time 0.50 min ___'SplitState:DFl Split Fiatic: OFF . .
I. Atend of run. Split state and ratio are off, Total Flow
Instrument 1: Methad Functional Test_3900.mth Activated decreases "
1.5.6 Open oven door and verify oven turns off.
1.5.7 Verify 3900 faults, by clicking on | Setup... |.
CLICK HERE
] Status =1 =] STEP 1.4.7
06:53:54 Instrument 1: Method Functional Test 3900.mth Activated o
iﬁﬁlaltl“ WMicrosttW’urd-Documen...l "H System Control - Vari. | NE“@. 7:03 AM
PREPARED BY:: Sax Makthepharack ‘ REVISED BY: Bob Jolley | CONTROL: INDUSTRIAL ENGINEERING | REV.DATE: 10-10-00 - SHOWN




VARIAN

HISTORY|

CHG

MENU

DOC: 3900GC TEST STATION REV
DESC: 3900GC GALILEO TEST

PAGE: 12 of 12

ER

|@ Functional_Te k
i

Spstem Control - Varnan Star #1
File Edit

“ Mot Heady
Butomatinn Becaloolste
33900 Setup
r Column

Inject Instniment wfindows — Heln

1% Functior

Fapid M5 Maode:
| Length [m]:

| Inside Diameter [um].

~ Temperature Limits

Colurmn Owven [C):
| Injectar [C]:

 Ready-n Sync Polarity

a7 El4 55 Instr | ¥ Closed Means Ready

Firmware Version: 4.17

Driver Yersion: 3.46

Line Waltage: 120 Yaltz
Atmospherc Pressure: 14.6096 psi

Print Actual I Cloze & Update 1

07:04:56  Instrument 1. Module 3900

Edit

Inject  Automation

NI S

- Mot Ready

Becalculate

|@ Functional_Te
8]

Instrument  Windows  Help

Splitless Yent Flaw [rl/min);
Gaz Saver Flaw [ml/min):

Gas Saver Timeout (min):

EFC Flovws:

20.0

200

o.o0

Not Calibrated

Auta Calibrate EFC Flow

Septum Purge Flow:

Mot Calibrated

Calibrate Septum Puige Flow

—AutoSampler

| AutoSampler Type:

Soringe Yaltme [ul);

i i Surhae Speed [ul/ses]:
| e Depth (21

| Plurger Eatnt Lt

Eriatilz Buzzer:

[Calibrate AutaSamplern.

AX INJ SETUP TEMP EXCEEDED

3R Stant ”J EW Microsoft Word - Documen, ”'g System Contiol - Vari...

CLICK HERE
STEP 1.5.8

B[] B Furcionaltesth 5] ErlEn] 28] %% 11]»[m] ot Ready

=g 3900.44 - Turn off Power to Clear GC Fa

2900 Operation — Temp Zones Set Actual - ~Injector EFC Status

(Dol Dven 50 50
@ 1177 Fault 100

- Owen Status

Flow Ready: Yes Fressure Ready: Yes
Type 1 Pressure Setpoint: 10.0 psi
Actual Pressure: 10.0 psi
Colurni Flow: 3.3 mlfmir
| Linear Welocity: BE.1 cmisec

Total Flowe 41.3 ml/min
| Splt State: O Spht Ratio: OIFF

RunTime: 0,00 min E
EndTime: 225 min MHT'?T::

1l
(] E quilibrating

@ Fauk

Calumn: Ready; no Fault
Injector: Nat Ready: Faulted
Stabilization Time 0.50 min

Exterid

End | Statilization O-en OFf

Instiument 1: Module 3900.44; WM& INJ SETUP TEMP EXCEEDED ]

07:04:56

Module 3900.44: MAX INJ SETUP TEMP EXCEEDED

Instrument 1:

| N# %Co® 7.054M

}aSlall"J ¥ WMicrozsoft word - Documen | HSy:tem Control - Vari...

| N SCZ® 7.044M

| @ Functional_Te k
D

Spstem Control - Yaran Star #1 - Mot Heady
File Edit

I L Inject  Autarnatinn Feralrilate
e e 2200 Setup
r Column -

Imstrurnent  dindmias

=

Sl ==

Rapid MS Mode
Length m}

| Inside Diameter [um];

r~ Temperature Limits

Column Dven [C}
| Injector [C)

_. i~ Ready-n Sync Polarity

| ¥ Closed Means Ready

Firmware Yersion: 4.17

Diriver Yersion: 3 48

Line Yoltage: 120 Valts
Atmospherc Pressure: 14 6096 psi

1.5.8

159

~Injgctor EFC—

Splitless Vent Flow [ml/min]
Gas Saver Flow (ml/min]

Gas Saver Timeaut [min}:

EFLC Flow:

200

20.0

0.00

Maot Calibrated

Auto Calibrate EFC Flow...

Septurn Purge Flaw:

Mot Calibrated

Calibrate Septurn Purge Flow...

1.5.10

1511

1 AutaS ampler Ty

: Syringe Yalme [ul);

|| Byringe Speed (Ul/sec]
el gt e
|Plirger ot it

- | EnatlzBuezes

Ealitrate AuteSamplen

15.12

1.5.13

CLICK HERE

Frint Actual I

Close & Update

06:53:54  Instrument 1:

Method Functional_Test 3900.mth Activated

STEP 1.5.10

i#f Stant ”J BW Microsoft Ward - Documen. ”'g System Conliol - Vani

| N SE® 703aM

Set Injector (C) to 90 and click Close & Update.
Verify 3900 faults, and red LED illuminates on 3900.

Click and return the Injector (C) to 325 deg and then

Setup...

click Close & Update.

Exit System Control program, by clicking the Eile menu and then
clicking Exit.

Turn off 3900 and helium. Disconnect power, computer cable and
helium line.

Remove injector column fitting cap and uncap and reconnect
septum purge line.

PREPARED BY:: Sax Makthepharack

| REVISED BY: Bob Jolley

| CONTROL: INDUSTRIAL ENGINEERING

REV.DATE: 10-10-00 - SHOWN




DOC: BURN-IN STATION REV
VAR | AN HICS:?CEI;?Y MENU DESC: Burn-In Test Procedures 1
PAGE: 1 of 12

1. 3900GC GALILEO CONNECTION, ESTABLISH COMMUNICATIONS, FLOW CHECK AND BURN-IN
Warning: Before and during, heating of the injector, make sure Helium is flowing through it.

Note: While using the computer, the term "click" refers to using the mouse to position the pointer to the required location and pushing the left
mouse button.

Note: If the instrument fails to meet the required specifications, troubleshoot accordingly or contact a manufacturing engineer for assistance.
11 3900GC CONNECTION

1.1.1  With the power switch in the off position, connect the instrument to the correct voltage and attach computer cable. Connect and turn on
helium to the instrument. Install test column, w/adapter and seal, to injector (Column is ~18" x 1/8" packed column).

CLICK HERE ElElE ! ; ,
— [ L ¢ %é ﬁs! i Winimurm ik
STEP 1.2.2 | ; 18 | ®N0 File: @ rimutm

1.2 ESTABLISH COMMUNICATIONS

1.2.1 Turn on the computer. After booting up, the
Star Toolbar should be visible on the screen.

2. ReaPlayer

1.2.2 Clickonthe System Control/Automation

button.
m™
o]

Star
HwWS
Star Taalbar

=] Slallig I W Microsoft Word - Document'li ii N @ i@. E:07 Ak

PREPARED BY:: Sax Makthepharack REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00 ‘ - SHOWN




A DOC: BURN-IN STATION REV
VAR | AN H|(s:THc§|5:<Y MENU DESC: Burn-In Test Procedures 1
PAGE: 2 of 12

CLICK HERE
STEP 1.2.4
| _@M\mmummth ’| | ‘og‘l‘ofé M ®ND File: | @Minimum mth ’|

g for Ir ~tument Modules
File Edit Inject Automation Recalculate  Instrument  Windows Help

"\%lﬁl@l [EE Default mth (3= U|U| )Elﬁllﬁflﬁql "lbl.l W

Fie Edit Inject Automation Becaloulate [l windohs Help

- v 1:Warian Star .
s Waitin
= -[ 2: Y arian Starff2 nd
3 Warian Staf #3
4 Warian Star #4

Caonfiguratipn
Remove Maodule Mames..

o This Star Assistant will guide you througl
7 Instrument 1 fbveare used for communications with pou nEtrume Laulls
4 Instrument 1 instrument modules.

Instrument 1
Instrument 1 Fi 1f you prefer bo wail, you can use the Setu
Instrument 1 - commands in the Instrument’ Menu at any
Imstrument 1 § time.
Instrument 1 i
Instrument 1 Click the Mext button to continue,
Instrument 1
Imstrument 1

Instiument 1: Method £
Instiument 1: Method £ g o ABE Board 140 Barts
Instiument 1: Complete
Instument 1: Complete Setup JOMM Ports
Instrument 1: Complete
Instiument 1: Complete
Imstrument 1: Complete Demo Modules
Instiument 1: End of &
Instiument 1: Method CEEET
Instument 1. Method t 8200 AutoS ampler

3800 GC

3400 GC

3E00 GC

3800 GC

IV Show this introduction next tim:

06:09:02 Configuration: BOOTP Server is Waiting for a Reque: 06:16:05 Configuration: BOOTP Server is Waiting for a Request!

i Start| | B Microsalt Ward - Dacumentl| B System Contiol - Van_ INGRE® co3am i Start|| | B Microsor word - page? doc | P8 System Cantrol - Vari... |[N@ S R® e1aam

CLICK HERE
STEP 1.2.3

1.2.3 Click on the Canicel | button.

1.2.4 To establish communications between the computer and the 3900GC, click on the menu. Then click the

Setup Ethernet Communications  jtem.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00 - SHOWN




MENU

2
VARIAN HSTORY

DOC: BURN-IN STATION REV
DESC: Burn-In Test Procedures 1
PAGE: 3 of 12

| @M\nimnm itk >|
i
File Edit Inject Automation Recalculste Instument Windows Help

Bl FEoseinn || EilEm| »8lE 5] e m] wa

Message Log: M5O

Instrument 1
Instrument 1
Instrument 1
Imstrument 1
Instrument 1
Instrument 1
Imstrument 1
Imstrument 1
5 Instrument 1
Instrument 1

“Y'ou have installed and/or 3900 GC that uses
Ethemet to communicate with the GC. The communications software
needs ta be configured =o that the Star Waorkstation can locate and
identify the instruments on your network. ¢

Click the Mext button to continue.

< Back T I Cancel

06:16:05 Configuration: BOOTP Server is Waiting tor a Request!

3R Stant ”J EW Microsoft Word - page3.doc ”'g System Control - Vari...

I N# %Co® 521 aM

| _@Mmlmum.mth D|
S
File Edit Inject Automation Recalculate |nstrument Windows Help

23| Eiostarmn  v|c2| E0lE] b8 SR 0 m]

Module Type |P Address or Domain Mame Status Actual IP i

1321907000

|3SUD Itest Mot Responding

; 45 I.:INona
46 I INonE
E 47 I INonE |

I Mo Address

.-::I Mo dddress

Mo dddress

1 IP Address iz being assigned from this Workstation,

’—\F Addiess Management [BOOTF Server]

Selest e Wottstations IR Adaress

¥ Prompt for Setup if needed < Back oK I Cancel |

06:16:05 Configuration: BOOTP Server is YWaiting for a Request!

iﬁﬁlaltl“ ¥ Micrasaft Word - page3.doc | "H System Control - Vari.

NG AR szram

CLICK HERE CLICK HERE
STEP 1.2.5 STEP 1.2.6
1.2.5 Click the button.
1.2.6 Click the Setup.. | button.
PREPARED BY:: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV.DATE: 10 -17-00 - SHOWN




.\ DOC: BURN-IN STATION REV
VAR | AN HICS:'POC;;?Y MENU DESC: Burn-In Test Procedures 1
PAGE: 4 of 12

CLICK HERE CLICK HERE CLICK HERE
STEP 1.2.9 STEP 1.2.7 STEP 1.2.10

ogl,ﬁ %?] ﬁ ﬁ ®N5Fi\e |@Minimumm{h bl

i pstem Control - Vanan Star #1 - Waiting for Instiument Modules
LI T [T T L BT R S ERE S etup BOD TP Server at 132.190.70.23

%l@l@l [P Desfait mth »| ¥ Manage IP addresses from this wWorkstation
I Require password entry for this dialog box
Setup Ethernet P

Ethernet Address | IP Address
00.e0.4b.07.08.4F 132.190.70.10

":_'\F;'Add.i'eéso.rDorhainName e Status Bctual IP
8|  MoAddess

m Address : .'Mo.du
52 45 More

©Noaddress

E

| .
o  NoAddress
|

Wore T his ‘Workstation will assign |P Addiesses from a reserved block of addiesses as - MNoaAddress
380043900 GCs are powered on. Use this feature when |P Addiesses have been .
reserved for uze by a poal of 3800/3900 GCs, but IP Address management iz not
performed by a Mebwork Administrator. You must enter a Host Name for each
380043900 GC. after its IP Address is assioned, before it can connect ta any
“workstation .

o " IP Addiess Management (BOOTF Server)-

| 1IP Address is being assigned from this Workstation Setup | p

Selent e Wolkstation's [Pieddiess |

€ Assign IF addresses manually

P (o e |2 IP addresses starting from: |132.190.?U1D

This Warkstation will assign these settings to each 3800/3300 GC

7 Prompt o Setu e el 255 255 7550 IV Frompt for Setup if ne=ded B Cancel
. Gateway: 132190.70.1
Diomain: csh.varian. com

Advanced.. | Cancel |

06:16:05  Configuratiogn: BOOTP Server is Waiting for a Request! 06:35:45 Configuration: BOOTP Server is YWaiting for a Request!

il Stant ”J BY Microsoft Word - paged.doc ”"_g System Control \Vani | N SE® c23am iﬁﬁlaltl“ W Microsoft word - page5.doc | "H System Control - Vari. | NE w(d® sz

Status r=1I=] B Status = (0] >

CLICK HERE
STEP 1.2.9

1.2.7  Turn the 3900 power switch on.
1.2.8 If the last 4 digits of the serial number, of the 3900 being tested, are already in the Host Name block, skip the next step.

1.2.9 After new data appears on a line in the table, click the box under Host Hame - and replace <unnamed> with the last 4 digits of the

3900 serial number and push enter on the keyboard. Delete lines of data in the table that correspond to instruments no longer connected
to the burn-in computer. This is done by clicking a box with data in

it, and then clicking delete. Next, click

1.2.10 Click the button, of an Address not being used.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley | CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00 - SHOWN




CHG

HISTORY| MENU

VARIAN

DOC: BURN-IN STATION

REV

PAGE: 5 of 12

DESC: Burn-In Test Procedures 1

Syslem Control - Vanan Star #1 - Waiting for Instiument Modules

FI|E Edit Inject Automation Recalculate  Instument  Windows  Help

3| Eosftnn ] = s e B

Setup Ethernet Posts for randm_csh varan.com : 132,190 70 23

| Wamng

'Addn‘és‘s o Module Type EEAg .Ii:'.Address or Domain P:lame e Status Actual IP

Select an Avallable Mudule fmm lhese fnund on the Netwmk

¥ Prompt for Setup if neaded Cancel

Status I=l =1

06:35:45 Configuration: BOOTP Serve

a Start ”J EW Microsoft Word - page6.doc ”'g System Contiol - Yari...

is Waiting for a Request!

I N@ %P 5a3aM

CLICK HERE
STEP 1.2.11

| @Minimum mth bl
L

FI|E Edit Inject Automation Becaloulate  [nstument  Windows Help

-Defaul t.mth | | EnEn B rL ﬁ? ﬁ‘ll Ll

Setup Ethernet Ports for randm_csb_varian com - 132.190.70.23

IP Address or Domain Mame Status

-ﬂ Address
fi i S|
2 L L |
s 8 e T
: ] 4 |Pere =] No Address

Module Type

|test Onlire:

=:I Mo address

No Address

Actual IP
131907000

IP Address Management [EOOTP Server]
’7 1 IP &ddress is being assigned from this “Workstation,

Setup... | g

Selestitie Workstation s IReddress..

¥ Prompt for Setup if needed

Cancel

06:35:45

Configuration: BOOTP Server is Waiting\for a Request!

}aSlall"J ¥ WMicrosoft word - pagek.doc | HSy:tem Control - ¥ari__.

CLICK HERE
STEP 1.2.12

| N % cd0sM

1.2.11 Wait for new data to appear, click on the line corresponding to the 3900 being setup, then click the 1]4 | button.

1..12 Click the Ok, |button.

PREPARED BY:: Sax Makthepharack

| REVISED BY: Bob Jolley

CONTROL: INDUSTRIAL ENGINEERING

REV.DATE: 10 -17-00 -

SHOWN




DOC: BURN-IN STATION REV

<
VAR | AN HICS:'POC;;?Y MENU DESC: Burn-In Test Procedures 1
PAGE: 6 of 12

CLICK HERE
STEP 1.2.13

| @Minimum mth bl
L

_j_ System Control - Configuration

& o
o i
g Mo File Minimum it »
AN /l & | |
Eile Edi o Imstument windows Help

*1%|u;"|ﬁ‘| [E Default mth =1 LB Not Ready (S)No File | | El|a pE Rl ] e II|P|I|

File Edit Inject Automation Recaloulate [ Trieot futbmation) Becalsula

3 Varian Star #3 Instrurment 1: Yarian Star #1 Instrument 2: YWarian Star #3
& Yarian Star 4 r Operator: | Operatar:
Mot Ready | Mo Module Configured for this Instrument
Autoistart Module AutoStan Module

Instrument 1: Method B Instrument 1 Eauks 2900 i
Instrument 1: Methad E E =
Instrument 1. Complete Sielp ADIC s D) B ith 0 Err
Instrument 1: Complete|  Setup COMM Parts e 44 fest |
Instrument 1: Complete Setup Ethemet Communications — [_in_33(
Instrument 1: Complate Lin_in_z |
Instrument 1: Complste| = Dema Modules ** - pan0.sm Instrument 1 Parameters.. | Instrument 2 Parameters... |
Irstrument 1: End af & ADC Board
Instrument 1: Methad F o b Instrurnent 3: Varian Star #32 Instrurnent 4: Warian Star #4
Instrument 1: Method b 8200 AutoSampler o . .

3000 GC Operatar: Operatar:

Mo Madule Configured far this Instrument Mo Madule Caonfigured far this Instrument

3400 GC ! AutoStart Module AutoStart Module

3600 GC i

3900 GC 3 ’

Instrument 3 Parameters.. | Instrument 4 Parameters... |
Available
hodules
Status ==l
06:35:45 Configuration: BOOTP Server is Waiting for a Request! 06:35:45 Configuration: BOOTP Server is YWaiting for a Request! ‘

iy stan | | B Miciosoit word - page7.doc |8 System Contral - Vari... [N® 4 @R® caam #start | | B Microsoft word - page? doz | ["5 System Cantrol - Cont... [IN® S EZ® caan

1.2.13 Click on the Instrument menu o8 - Then click the configuration item as shown.

1.2.14 Verify that the 3900 icon, with the Address selected in step 1.2.10, is in an Instrument box. If the 3900 icon is at the bottom of the screen,
click and drag it to an unused Instrument box. Double click on the icon.

Note: If the icon doesn’t appear, or become active, turn 3900 off and then on again.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00 - SHOWN




A ] DOC: BURN-IN STATION REV
VAR | AN HICS:!I?'O(I;?Y MENU DESC: Burn-In Test Procedures 1
PAGE: 7 of 12

CLICK HERE
STEP 1.3.1

File Edit Inject Automation Recalculste Instrument WWindows  Help

Upload Agfive Method from Modules

| <& 3900 44 . Equilibrating =10l Mew SampleList.

3900 Dperation—————————— ~TempZones  Set Actual— ~Injector EFC Status———————————— DOpen SampleList..

~ Temp Zones Set Actual - Injector EFC Status

BunTime: 0,00 min £ i : B 50| | Flow Ready Yes Pressure Feady: No i New RecaloList (DICol Oven B0 60|

O 1177 B0 0| Type 1 Pressue Setpoint 7.6 psi Open RecalcList : 17T 50 50

L Method. Actual Pressure: 4.7 psi = = Method. " Oven Stat

@ Ecquilibrating —Selup Wi Sl Column Flow: 2.0 ml/min i New SequenceList... : Setup. ven Status

O NaFault —— 1| Column: Ready; noFault Linear Yelocity: 51.8 cm/sec DOpen Sequencelist | ... || Column: Ready: noFault Linear Yelocity: 51.8 cm/sec

Extend g i = Etend N . )
—— /| Inisctor: Ready: no Fault Tatal Flow: 24.8 ml/min ————1 || Iniector: Ready: no Fault || Tatsl Flow: 24.8 midmin
EndStatilization | Oven Off | |1 5tabifzation Time 0.50 min Spit State: OF Splt Fratia: D Pririt | OwenOff |11 Stabilization Time 0.50 min || Split State: Off  Split Aatio: OFF
i Frinter Setup... - i

Flow Ready: Yes Pressure Ready: Na
Type 1 Pressure Setpoint: 7.6 psi
Actual Pressure: 4.7 psi

Column Flave: 2.0 ml/min

EndTime:  3.00 min

Remember Last Open Files

inirnum. mth Activated

Instrument T: Method Minimur, mth Activated Exit

06:34:50 Configuration: System Control Copyright ® 1989-2000 Varian, Inc.

06:34:50 Configuration: System Control Copyright ® 1989-2000 Yarian, Inc.

i Start| | B Microsalt Ward - pageB.dac | B System Contiol - Van_ INGRE® caram A 5tart ||| B37 Microscit ward - papst doc | 2] System Control - Vari__ [NGAR® caan

1.2.15 The screen should look similar to this when the 3900 is online.

13 FLOW CHECK

1.3.1 Open Burn-in_Setup_3900.mth by clicking

and then clicking = Activate Method...

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00 - SHOWN




A DOC: BURN-IN STATION REV
VAR | AN HICS:!I?'CSI;?Y MENU DESC: Burn-In Test Procedures 1
PAGE: 8 of 12

CLICK HERE
STEP 1.3.2

| @ .. Burn-In_3900. »
D

1.3.2 Inthe list, click on Burn-in_Setup_3900.mth and then click Open.

1.3.3 Critical data:

Injector EFC Status

Flow Ready: Yes Pressure Ready: Yes
50| Type 1 Pressure Setpoint 10,0 psi
Actual Pressure: 10.0 psi
Column Flowe: 3.3 mldmin

Linear Yelocity: BE.1 cm/sec

|| Tatal Flow: 337.9 ml/min

Split State: On - Split Ratio: 100

- Functlﬂnal Test_3900_45.mth
Leak_Test_2900.mth
tinirmurm. mth
startupl.rth
startupZ mth

A) Goto Setup... to check the following:

I.  Column length = 30; Column bore = 320
Il. Gas Saver Time Out set to zero for burn-in purposes

File name: IEum-\n_Selup_3SUD.rnth

Files of types [Methods (mih) = Cancel |

¥ Noles Recent Files >|
=]

B) The following can be checked on the status screen:

I.  Injector and Oven Temp. =50 C
Il. Split State to on; Ratio to 100
lll. Pressure setto 10 psi

C) Adjust sport valve flow to 5-10 mL/min.

~|/Hn_Setup_1900.mth Activated D) Verify flow coming from test column is 30-100 mL/min.
i Stant “Ig System Control - Vani... | B¥ Microsoft Word - bumn.doc I N& R® 1243

w ﬁl ®NDF\|E |@ Burn-In_Setug b
- 5

Syslem Control - Varan Star #1 - Suspended
Flle Edit Inject

| | |- ‘Bum-n_Setup_¥ EI|I| lellﬁ!lﬁﬂl ll"l.l

=m 3900.44 - Uncalibrated
2900 Dperation————————————— ~ Temp Zones Set Actual— — Injector EFC Status

E) Verify that there is flow out of EFC vent tube.

futomation Recaloulate Instument Mindows Help

| RunTime: 0,00 min Stat | /O Col Over: 50 50| | Flow Ready: Yes Pressurs Ready: es
| EndTime:  0.05 min Feset | 1O 1177 50 50| Twpe 1 Pressure Setpoint: 10.0 psi
Methad,.. Actual Pressure: 10.0 psi
| © Uncaitrated B O Colurnn Flow: 3.3 ml#min
1
@ NoFaul 2 Colurn: Ready; no Fault Linear Yelocity: B6.1 cm/sec

Edtond W&ady; no Fault Tatal Flow: 337.9 ml/min
Erd Siabilization | Oven DI {11 Stabilzatian Time 0.30 min Split State: On Split Ratio; 100

CLICK HERE
LT Status Ea]=] STEP 1.3.3
12:48:36  Instrument 1. Method Burn-In_Setup_3900.mth Activated

iR Stant | | & System Control - Vari... | B Miciasolt Waord - bum? doc INGSR® 125

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley | CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00 - SHOWN




XY
VARIAN HISTORY MENU

DESC: Burn-In Test Procedures
PAGE: 9 of 12

CLICK HERE

/’ STEP 1.4.2

M @ Nn File:

tem Control - Yanan Star #1 - Suspended
SN Edit Inject

|@ Burn-In_Setug ¥
Vi

futornation  Recalculate  [nstrument

Activate Method Enlen ’B ﬁl ﬁl’ ﬁll "l"

Upload Active/ Method from Modules...

Mew SampppList
~TempZones  Sel Actual— —Injector EFC Status

New RecalcList | OCal Dven: 50 SD " Flow Ready: 'es  Pressuie Ready Yes
= Reset O 17T 50 50| Typel Pressure Setpaint 10.0 pai
Open RecalcList... ] A
Method Oven Stat Actual Pressure: 10.0 psi
[~ Uwen skatu: .

New Sequencelist... Setup 1 Calumn Flow: 3.3 ml/min
DOpen Sequencelist Eatered Column: Ready: no Fault Linear Velocity: B6.1 cm/sec

- | | Iniector: Ready: no Fault Total Flove 3379 ml/min
Erint || Oven O ||| Stabiization Time 0.30 min Split State: On- Split Ratio: 100

Printer Setup...

Remember Last Open Files

Ezit

=] Status J=l = ES

12:48:36 Instrument 1: Method Burn-In_Setup_3900.mth Activated

il Start ‘ J I‘g Spstem Control - Vari... | B Micosoft Word - bumn2.doc

l N wE® 1252rH

14 BURN-IN

CLICK HERE
STEP 1.4.3

/ |@ Burn-In_Setug ¥
Vi

=101

Injector EFC Status

Flow Ready: Yes Pressure Ready: Yes
Type 1 Pressure Setpoint. 10.0 psi
Actual Pressure: 10.0 psi
Column Flave: 3.3 ml/min

3 Linear Velocity: BB.1 cm/sec

It Total Flowe 3379 ml/min

in Split State: On Split Ratio: 100

File: name: |Bum_m_3900 smp Open I
Files of ipe: [ SampleLists [~5mg) =l Cancel

¥ Motes  hecentFiles >

=l In_Setup_3900.mth Activated

il Start ‘ J I‘g System Control - Vari . | BY Microsoft Word - Ducumenlfl

l N wE® 1253PH

Note: The 3900 Connection and Establish Communications sections must be completed prior to performing Burn-In.

1.4.1 Remove injector nut and septum & install bake out nut with seal T-6013.

1.4.2  Open Burn-in_3900.smp by clicking and then clicking Open SampleList....

1.4.3 Inthe list, click on Burn-in_3900.smp and then click Open.

PREPARED BY:: Sax Makthepharack

| REVISED BY: Bob Jolley

CONTROL: INDUSTRIAL ENGINEERING

DOC: BURN-IN STATION REV

REV.DATE: 10 -17-00 - SHOWN



DOC: BURN-IN STATION

REV

Ny
VA R | A N HICS:!I?'OCI;?Y MENU DESC: Burn-In Test Procedures

PAGE: 10 of 12

|@ Burn-In_Setug ¥ |@ Burn-in_Setug b
R T

I/ @

Ef System Control - Yaran Star #1 - Heady

File  Edit Inject Automation Recalculate  Instrument  Windows  Help

2l e = =i s T A R

o 290044 - Uncalibrated

3900 Operation TempZones  Sel Actual Injector EFC Status 3900 Operation TempZones  Set Actual Injector EFC Status
RunTime: 000 min Start OCal Oven: 50 50| FlowReady ves Pressuie Ready Yes RunTime: 0,00 min Start (DCal Oven: 50 50| FlowReady: Yes Pressure Ready: Yes
EndTime: 0,05 min Reset O N7T 50 50| Typel Pressure Setpaint 10.0 pai EndTime:  0L.05 min Reset 0 N7 50 50 Typa1 Prassule Selpolnl 10.0 psi
@ - Method Do G Actual Pressure: 10.0 psi @ - Method
Uncalibrated ven Status 3 Uncalibrated (r—
Column Flave: 3.3 ml/min

Set et
D No Fault s ’VEn\umn' Ready: no Fault Llnear Va\nclty EG.1 :m./'sec 3 Mo Faul Lo ity 661 cmf’sac

Ertend no o = & = - o Exter 0

End Stabilization Generic 5SampleList: Buln7|n73BUU.smp

Enc Stebiliztion

Max Errors:IU

Sample Hame Sample Type

V¥ Prompt on Automation Start?

Cancel | . ..

1
2
3
4
5 4
3 ’
7
8
9

Default Sample

Fill Digvin
Add Lines.
Defaults

KN ENENKN aa

o a7 B

=
I

Delete | : :
Fill Dgwn |
Add Lines... |
D efaults |

Inssr

/éegin I Susgendl F\asumel DataFlIEs

Stispend| | | Hesume: | Data Files. F!ecah:Llsl

F\acaIcL\st

Instrument 1: Activating SampleList Burn_in_3900.smp 12:53:@4 Instrument 1: Activating SampleList Burn_in_3900.smp

i Start “l"gs,-stam Control - Vari.._/ B¥ Microsoft \word - Ducumenlfl ‘ N E "@. 12:63 PM i Start “I"gs‘wstam Control - Yari./  B¥ Microsoft \Word - Ducumenlg

CLICK HERE CLICK HERE
STEP 1.4.4 STEP 145

1.4.4 Click Begin.

145 Click OK ok |

| N %% 1251FH

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00

- SHOWN




A ] DOC: BURN-IN STATION REV
VAR | AN HICS:!I?'OCI;?Y MENU DESC: Burn-In Test Procedures 1
PAGE: 11 of 12

g H No File | _@..Burn-ln_&ﬁupb

'S System Contral - Varian Star #1 - Beady

File  Edit Inject éutomalion Beé-alcu]ate Irstrument ﬂindows: Help

Aez|es] . Bumin_sewe_ || BrlEn| 8|20 grel o] 10]pe| ]
o 3900.44 - Uncalibrated

Start (DICol Dven: 50 50| Flow Ready: Yes Pressure Ready: Wes
Reset o 1177 50 50| | Type 1 Pressure Setpoint: 10.0 psi
Method... Actual Prezsure: 10.0 psi

[ o Ty TOR T

| FunTime:  0.00 min
| EndTime:  0.05 min

@ Uncalibralf e NI
D MoFaul | Suanpelis

— 3900 Operation " TempZones  Set ﬁclual—‘ Injector EFC Status

| EndiStabi:

Syztem Contral will inject the 5 amples using the Method:

Browse. .. | o ._: 2

Inzert

Cancel | : H Delete

Fill Dawn

Add Lines....

Defaults. ..

[RUKIEREER

| o

| Bedin I Susgendl Flesumel Data Files.... I RecalclList... I

Status =2 m] B2

12:53:44 /Instrument 1: Activating SampleList Burn_in_3900.smp

il Start ||J I‘g System Control - Yari_.. ﬁ Microsoft word - DocumentEI “ N gi@’ 12:55 PM
CLICK HERE
STEP 1.4.6

1.4.6 Click OK k. |

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 -17-00 - SHOWN




.\ DOC: BURN-IN STATION REV
VAR | AN HICS:'POC;;?Y MENU DESC: Burn-In Test Procedures 1
PAGE: 12 of 12

@ . Burn-n_3800.
B

-‘l|n."||:a“| [ Burrln_ 3900 mth >|n."| u|u| ’Qlﬁllﬁﬂﬁl' ||.|>|._| Waiting

| o 3900.44 . Equilibrating
— 3900 Operation " TempZones  Set Actual— —Injector EFC Status

Start @ Col Oven: 350 52| | Flow Ready: Mo Pressure Ready: Yes

Reset @ 1177 320 B0 | Type 1 Preszure Setpoint: 10.0 psi

Actual Prezsune: 10.0 psi
Mzt "Uven Statuz P

FunTime:  0.00 min
EndTime: 240.00 min
@ E quilibr ating

2 Mo Fault

R Column Flow: 2.3 ml/min

Extend
End Stabilization i+ Generic SampleList: Burn_in_3900_smp

Column: Mot Ready: no Fault | | Linear Yelocity: 66.0 cm/sec

T AAam

Sample HName

. Inzert
Default Sample Analysiz e

Activate bethod Delete

Fill Dawn

Add Lines....

Defaults. ..

0SS | T || e | | =

i

Hegit I Suspend | Hesume Data Files... RecaleList... :
[=] Status alo] =] =2 S | w | | |

12:56:39 Instrument 1: Method Burn-in_3900.mth Activated
i Start ||J I‘g System Control - Vari... | B Microsoft Word - DocumentEi || N gi@’ 1256 M

1.4.7 After heated zones reach set temperatures and Stabilization has ended, click Start.
Critical data:
A) Column Oven temp. =350 C
B) Injector temp. = 320 C; 260 C after 4 hrs

1.4.8 Burn-in is performed for a minimum of 4 hours, and terminated at the test technicians discretion.

PREPARED BY: Sax Makthepharack ‘ REVISED BY: Bob Jolley | CONTROL: INDUSTRIAL ENGINEERING | REV.DATE: 10 -17-00 - SHOWN




VARIAN

DOC: DIMMPC REV
el MENU DESC: DIMMPC Programming Procedures 1

PAGE: 1 of 2

1. DIMMPC PROGRAMMING PROCEDURES COMPUTER, 386 DIMMPC 78-911010-00 TO 03-910873-01

NOTE: The person performing this procedure must be properly grounded with an anti-static wrist strap.

11 PROGRAMMING PROCEDURES

111

11.2

113

114

1.15

116

1.1.7

118

119

Remove the DIMMPC (Dual In-line Memory Module Personnel Computer 386), 78-911010-00 from its electrostatic shielding box and
install into the uppermost connector (Labeled "DIMMPC") on the JUMPtec evaluation board, (LJDMAD?2).

With the latest revision 3900 DIMMPC Initialization Diskette, 03-910873-03 installed in the Floppy drive, depress the POWER ON button
of the DIMMPC programming fixture T# 9114.

The computer will begin to boot-up and the monitor should display, "READY TO PROGRAM THE CMOS SETUP PRESS ANY KEY TO
CONTINUE...." Depress the "SPACE" key on the keyboard.

In a few seconds the monitor will display, "ALL FILES IN DIRECTORY WILL BE DELETED! ARE YOU SURE (Y/N)?" Depress the "Y" and
then the "ENTER" keys on the keyboard.

After approximately one minute, the monitor should display "THE CMOS SETUP IS CONFIGURED AND PROGRAMS COPIED TO
DIMMPC A\JUMPTEC>".

Depress the "CTRL/ALT/DEL" keys on the keyboard or depress the button labeled "RESET" on the evaluation board and verify the system
initializes and the "TIMEOUT TASK ticks =" begin to count up.

Turn OFF the DIMMPC programming fixture.

Affix a printed label (AVERY P/N 05412 or equivalent) that reads: "03-910873-01 ©2000 VARIAN" on the DIMMPC. Locate label on the
second largest IC of DIMMPC.

Remove the DIMMPC from the programming fixture and re-package it into its electrostatic shielding box.

1.1.10 Back flush 78-911010-00 part and place programmed part in 03-910873-01 location.

1.2 RE-PROGRAMMING PROCEDURES

121

Perform steps 1 and 2 of programming procedure only depress and hold the "DELETE" key while the computer begins to boot-up.

PREPARED BY: Sax Makthepharack | REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 - 25 -00 - SHOWN




DOC: DIMMPC REV
el MENU DESC: DIMMPC Programming Procedures 1

PAGE: 2 of 2
1.2.2 Under 'STANDARD SETUP" depress the "ENTER" key. Using the "right arrow" key, move over to the "FLOPPY A" Icon and depress the
"ENTER" key again.
1.2.3 A box entitled "FLOPPY A" should appear on the monitor with the "NOT INSTALLED" box highlighted. Depress the "down arrow" key four
times until the "1.44 MB 3 1/2" " box is highlighted and depress "ENTER".
1.2.4 Depress the "ESC" key twice, (to the save and exit box) and then depress the "ENTER" key.
1.2.5 Continue steps 1.1.3 through 1.1.9 (omitting step 1.1.8) of the programming procedure.

PREPARED BY: Sax Makthepharack | REVISED BY: Bob Jolley CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 10 - 25 -00 - SHOWN




A ALL PART NAMES / PART NUMBERS
(IN NUMERICAL ORDER)

VARIAN

P/N: 03-933001-01 REV
DESC: Assy, Basic Electrical, (120v Shown 1
PAGE: 1 of 2

03-925210-01
HOUSING, POWER SWITCH, STANDARD....... pg. 4

03-925306-01

3800 VENT MOTOR ...veveeeeeeeeereeseeereseesseernnes pg. 8
03-925315-02, 3 PLCS

PLASTIC, FOOT ..ot pg. 2
03-925375-03

ASSY, TEMP PROBE, COLUMN OVEN.......... pg. 14
03-925467-03

SOLENOID, 3900 POWER FAIL.......c.ccoveenen... pg. 20
03-925467-03

SOLENOID, 3900 POWER FAIL.......c.ccoveeven... pg. 21
03-925594-01

POWER LINE EMI/RFI FILTER ..ooovveeveerereen. pg. 8
03-925996-01

ASSY, 1177 INJECTOR ...cvveeeeeseeeeeceeeeereneenn pg. 16
03-93178-01

PANEL, LOWER FRONT ....cco.oivoiveirnreereereeeen. pg. 4

03-933006-01
ASSY, ELECTRONICS MODULE.................... pg. 22

03-933007-01
ASSY, VENT DOOR......coovevoeeereeoererseeeerseesneens pg. 10

03-933008-01
ASSY, FRONT DOOR, MODEL 3900............. pg. 23

03-933010-01
ASSY, CHASSIS ..o, pg. 2

03-933012-01
ASSY, COLUMN OVEN MOTOR, 120V .......... pg. 12

03-933014-01

ASSY, COLUMN OVEN HEATER, 120V ........ pg. 14

03-933151-01
ASSY, COLUMN RACK......cccoiiiiiiieiieeiiinnans pg. 23

03-933158-01
(D100 S OF N [ 1 - F pg. 6

03-933162-01
BRACKET, VENT SHAFT .....ccoiiiiiieeee, pg. 12

03-933170-01
CHANNEL, FAN MOTOR MOUNT ...........cooueiee. pg. 8

03-933174-01
COVER, RIGHT SIDE OVEN .......c.ccoociiieeinne pg. 6

03-933180-01
BRACKET, UPPER HINGE ........ccccooiiiieie pg. 2

03-933181-01
BRACKET, LOWER HINGE ...........ocociiveiine, pg. 2

03-933187-01
FAN, 8.0DIA. X 1.75PITCH ....cc.ceovviieeinen. pg. 14

03-933189-01
EXHAUST VENT DUCT ...ooooiiiiiiiiieee e pg. 10

03-933190-01
VENT DUCT TOP ..ot pg. 10

03-933196-01
INTAKE DUCT «..eoveeeeeeeeeeeeee e pg. 12

03-933205-02, (THIN)
GASKET, TRANSFERLINE, .25 THK................ pg. 6

03-933205-03, (THICK)
GASKET, TRANSFERLINE, .37 THK..o.oveen..... pg. 6

03-933207-01
SPACER, SOFT CHASSIS FOOT .....ccoeeveiiie pg. 2

03-933500-01
3900, TRANSFORMER, 120VAC ......cc.cceevvinne pg. 8

03-933503-01
ASSY, CABLE, AC INPUT ....ooverreeerreeeeenene. pg. 8

03-933504-01
ASSY, HARNESS, CIRCUIT
BREAKER 120VAC ........ovoieeeeeeeeeeeeeseeeeeeeeeen. pg. 4

03-933505-01, (REF.)
ASSY, HARNESS, CIRCUIT
BREAKER 101/230VAC ..o pg. 4

03-933508-01
ASSY, CABLE, EFC, 3900..........ccoovervrrrrrrenn. pg. 20

03-933509-01
ASSY, HARNESS, DOOR./LED..........cccccceennnnen. pg. 4

03-933510-01
ASSY, CABLE, INJECTOR SWITCH............... pg. 16

12-222008-12, 4 PLCS
SCREW, 8-32 X 3/4, PAN ....coovvivmeeeeeeeesee, pg. 2

12-901130-00, 4 PLCS
SCREW, 10-32 X 3/8, SEM.....ccovevvvererererererenn, pg. 8

12-901161-00, 2 PLCS
SCREW, 6-32 X 3/8, SEM.....covveeveererrerrenenene. pg. 20

12-901161-00, 2 PLCS
SCREW, 6-32 X 3/8, SEMS ....ccooovvveereererrernns pg. 8

12-901161-00, 2 PLCS
SCREW, SEMS, 6-32 X 3/8, SST .......cocvvvveenne pg. 21




A ALL PART NAMES / PART NUMBERS
(IN NUMERICAL ORDER)

VARIAN

P/N: 03-933001-01 REV
DESC: Assy, Basic Electrical, (120v Shown 1
PAGE: 2 of 2

12-901163-00, 2 PLCS
SCREW, 8-32 X 3/8, SEM......ccovciiiiiiiiiiieeie, pg. 2

12-901163-00, 2 PLCS
SCREW, 8-32 X 3/8, SEM......ccocciiieiiiiiiieenie, pg. 4

12-901165-00, 10 PLCS
SCREW, 8-32 X 1/4, SEMS ...oovvevrrererrrr, pg. 12

12-901165-00, 2 PLCS
SCREW, 8-32 X 1/4, SEMS ....ovveeeerereerrreenrenne. pg. 2

12-901165-00, 2 PLCS
SCREW, 8-32 X 1/4, SEM.....evvveeeeeeresrsr, pg. 16

12-901165-00, 2 PLCS
SCREW, 8-32 X 1/4, SEM.....covoevereeseereeerrereenn. pg. 6

12-901165-00, 3 PLCS
SCREW, 8-32 X 1/4, SEM.....oveevereeseereeerrrneenn. pg. 4

12-901165-00, 6 PLCS
SCREW, 8-32 X 1/4, SEMS ...ooovvevveererrrr, pg. 14

12-901165-00, 6 PLCS
SCREW, 8-32 X 1/4”, SEM....cooovvreeerrrsrsr, pg. 10

12-901165-00, 8 PLCS
SCREW, 8-32 X 1/4, SEM.....coveeveereeseereeerrrneen. pg. 8

12-902733-00, 4 PLCS
SCREW, 8-32 X 5/16, TRUSS ......vvverrrrerenrenne. pg. 6

12-902733-00, 8 PLCS
SCREW, 8-32 X 5/16, TRUSS ......ovvvrrerrrenrnen. pg. 23

13-312008-00, 2 PLCS
NUT, KEPS, #8.....eoevoeveeeeeeeeeeeeeeeeeeeee oo pg. 8

14-122010-00, 4 PLCS
WASHER, #10, FLAT w.oeoveeeeeeeeeeeeeeeeeres s pg. 8

14-901030-00, 2 PLCS
WASHER, #10 FLAT, SST ... pg. 20

14-901030-00, 2 PLCS
WASHER, FLAT, #10, SST ... pg. 21

14-999410-00
WASHER, TEFLON .177ID ....ccooeiiiiiieieenneenn pg. 2

21-128961-00
BEARING, NYLON SLEEVE ........ccoccciveennen. pg. 12

22-119650-00, 2 PLCS
TY-WRAP, NYLON,
NATURAL, SHORT (MPB) ...covovveveeeeeeeernn. pg. 18

22-119650-00
TY-WRAP, NYLON,
NATURAL, SHORT (MPB) ...vvovvvvereeeeeernen. pg. 20

22-119785-00
CLAMP, CABLE 1/8.....coveeeeeeeeeeeeeeeeeeeeeneane. pg. 14

22-119785-00
CLAMP, CABLE 1/8” ..o, pg. 12

22-119918-00
CLAMP, 5/16 ALUM ...coveoveeeeeeceeeeeeseeeeene. pg. 14

22-120322-00, 2 PLCS
CLAMP, CABLE, STANDOFF ........coovcieeeenns pg. 18

22-300001-00, 3 PLCS
STANDOFF, CABLE CLAMP ......ccccooviiieeeinns pg. 18

24-799873-00, 2 PLCS
BUSHING, NYLON, SNAP, BLACK 5/8 ............ pg. 4

24-799873-00
BUSHING, NYLON, SNAP, BLACK 5/8 .......... pg. 16

24-799873-00
BUSHING, NYLON, SNAP, BLACK 5/8............. pg. 8
51-340093-00
CONN, AC, M, INL, BWIR .....ovviiiiiieiiiiiiinnne, pg. 8

51-406927-00
CONNECTOR HOUSING, 4 PIN .....cccoevvinnennn. pg. 18

51-408249-00
CONN, HOUSING, PLUG ....co.oveevreerereren. pg. 14

55-700713-00, (SHOWN)
CIRCUIT BREAKER, 120V, 15A........ccccciiirnnee pg. 4

67-599272-00, 2 PLCS
MTG CLIP, LED, wvovoeveeeeeeeeeeeeeeeee e pg. 4

R0-028000-55, 2 PLCS
STANDOFF, 4-40 THRU X .25L X 3/16 HEX.....pg. 6

R0-028000-84
FOOT, MOUNTING .....cveveeeeeeeeeeeeeeseeeeeeees pg. 2

R0-028120-23
WASHER, #10, FLAT ..o pg. 2




VARIAN

>

ALL PART NAMES / PART NUMBERS
(IN NUMERICAL ORDER)

P/N: 03-933001-0X

DESC: Assy, Basic, (Pneumatic)

PAGE: 1 of 1

REV

03-917142-00

VITON FERRULE DISC. USE -50

03-917145-01

TUBING CONN. 1/16 12IN

03-917157-00

WASHER FERRULE, HOLD USE -50

03-918164-03

CARRIER GAS ID (GREEN)

03-925377-01

3800 PNEUMATICS MANIFOLD

03-925457-02

SOLENOID, 3900 POWER FAIL

03-925467-03

SOLENOID 3900 POWER FAIL

03-933172-01

COVER, LEFT SIDE SERVICE

03-933173-01

COVER, OVEN, LEFT SIDE

03-933194-01

BRACKET, MANIFOLD

03-933201-01

LABEL, MAX PRESS, CARRIER GAS

03-933204-01

LABEL, S/N TAG, MODEL 3900

03-933508-01

ASSY, CABLE, EFC, 3900GC

12-901161-02, 2 PLCS (REF.)
SCREW, SEMS, 6-32 X 3.8, SST

12-901163-00, 4 PLCS

12-901165-00, 2 PLCS

...................... pg. 4  SCREW, SEM, 8-32 X 1/4 ......coevvevrnnnn.

12-901165-00, 2 PLCS

............... pg. 4  SCREW, SEM, 8-32 X 1/4 ...ovovveeernn,

12-901165-00, 2 PLCS

...................... pg.4  SCREW, SEM, 8-32 X 1/4 ..ovovveernn,

12-902733-00, 14 PLCS

....................... Pg.2  SCREW, 8-32 X 5/16, SS ...vevvveerrerennns

14-901030-00, 2 PLCS (REF.)

........................ pg.5  WASHER, FLAT, #10, STT ...cccccevvviineen.

28-691944-00

......................... pg.4  1/8 X 1/8 X 1/8IN TEE-BRASS. ................

28-693973-00

.......................... Pg. 8  UNION, BLKHD, 1/8 X 1/8 ...veveerrenn

28-849067-00, 3 PLCS

...................... Pg. 8  ADAPT, HOSE, 10-32 c...ovooveiereeeerees

28-849067-00, 3 PLCS

...................................... pg. 2 FITTING, HOSE ADAPTER...........ccocueee.

28-849071-00

............... pg. 8  FITTING HOSE ADAPTER, ELBOW, 10-32

28-849969-00

........................ pg.8 ADAPTER, HOSE, ELBOW...........ccoee....

37-000820-15

............................ pg. 2 1/8” DIAMETER COPPER TUBING, 4.5"

57-000028-00

...................... Pg.5  VALVE, NUPRO B-2SA.....cocooomierererrene,

pg.4  SCR, SEM, 8-32 X 3/8....ceveiiiiiiiiiiiiiinenn,




VARIAN < ALL PART NAMES / PART NUMBERS B’E’\‘é CE?U;STSC;NE;LJEOTUAJ'ON R]E_V
(IN NUMERICAL ORDER) SAGE T o1

03-933013-01

ASSY, INJECTOR COVER .......ccvvvviiiiieeviiiiinn, pg.

03-933161-01

COVER, INJECTOR.....ctoiiiiiiiiiiiceeeeeiiee e, pg.

03-933193-01, 4 PLCS

ROLLER, INJECTOR COVER ......ccccvvvveiiiinnnnn, pg.
03-933195-01
CAP e pPg
03-933198-01
SHIPPING PIN ...ooiiiiiiiiiiieie e pg.

12-901163-00, 4 PLCS

SCREW, 8-32 X 3/8, SEMS .....covvveereerererererenne. pg.

12-902733-00, 4 PLCS

SCREW, 8-32 X 5/16, TRUSS, SS......o.crvvrrrenn.. pg.

14-901074-00, 4 PLCS

WASHER, FLAT, #6 ....veovoeeeeeeeeeeeeeeeeeeesveeeennes pg.
22-119650-00
TIE WRAP SHORT ....ovvoveeeeeeeeeseeeeeeresesesees pg.

23-620785-00, 4 PLCS

FASTENER, BALL STUD.......ccccviiiiieeie e pg.




DOCL ! Us-925020U-U0

R} REV
VARIAN LolS || TooLs| || PARTS || Meny DESC: Assy. INSTL/Kit, GC/MS EFC Power Fail] Py
PAGE: 1 of x
03-917142-00, 3 PLCS
FERRULE, VITON 2
03-917143-00
PIN, BLANK-OFF 2
03-917145-01
TUBING, 1/160D X .030ID X 1/2” LG, SST 2
03-917157-00, 3 PLCS
WASHER, FERRULE, VITON 2
03-925457-02
VALVE, SOLENOID, 3-WAY, W/2 PIN CONN 2
12-901161-02, 2 PLCS
SCREW, SEMS, 6-32 X 3.8, SST 2
14-901030-00, 2 PLCS
WASHER, FLAT, #10, STT 2
28-849067-00, 3 PLCS
FITTING, HOSE ADAPTER 2
28-849071-00
FITTING HOSE ADAPTER, ELBOW, 10-32 2
PREPARED BY: Sax Makthepharack | REVISED BY: Dave Maderos CONTROL: INDUSTRIAL ENGINEERING | REV. DATE: 06 - 16 - 00 SHOWN




VARIAN

>

ALL PART NAMES / PART NUMBERS
(IN NUMERICAL ORDER)

PIINT XXX X=X X

DESC: Template

PAGE: 1 of 1

REV




< ALL PART NAMES / PART NUMBERS
VARIAN (IN NUMERICAL ORDER)

P/N: 03-933014-01

DESC: Assy, Heater, 101V/120V/230V

PAGE: 1 of 1

REV

03-933005-01

HEATER COL. OVEN, 1000W, 120V AC........... pg.

03-933005-02

HEATER COL. OVEN, 1000W, 230V AC........... pg.

03-933005-03

HEATER COL. OVEN, 1000w, 101V AC........... pg.

03-933150-01

BAFFLE, INNER OVEN.......oocoiiiiiiieee e, pg.

03-933506-01

HARNESS, COL OVEN HEATER............cccveee.. pg.

12-222006-03, 6 PLCS

SCREW, 6-32 X 3/16” LG, PHMS, SST ............. pg.

12-222006-06, 2 PLCS

SCREW, 6-32 X 3/8” LG, PHMS, SST ............... pg.

13-312006-00, 2 PLCS

NUT, KEPS, 6-32 ...eoveeeeeeeeeeeeeeeeeeeeereeereeneeeon pg.

14-122006-00, 2 PLCS

WASHER, FLAT, #6 ....eoevoeeeeeeeeeoeeeeeeeeesveeeennes pg.

14-202006-00, 4 PLCS

WASHER, SPLIT LOCK, #6 ......covverrvrresrerersens pg.

24-811803-00, 4 PLCS

STANDOFF, 6-32, 3/80D X .50LG .......ooveen...... pg.




VARIAN

>

ALL PART NAMES / PART NUMBERS
(IN NUMERICAL ORDER)

P/N: 03-933012-00

DESC: Assy, Column Oven Motor

PAGE: 1 of 1

REV

03-925307-01

ASSY, MOTOR, COL., FAN, 120V.....cccccovvve.... pg. 2
03-925307-02

ASSY, MOTOR, COL., FAN, 230V.......cccrvuven.. pg. 2
03-925307-03

ASSY, MOTOR, COL., FAN, 101V.....cccccrvuv..v.. pg. 2
03-933177-01, 2 PLCS

BRACKET, MOTOR MOUNT .....coooevmrrerernen. pg. 2
03-933186-01, 3 PLCS

VIBRATION ISOLATOR (RECT)....vverrvrrerirenes pg. 2
03-933199-01

SHIPPING BRACKET ..o, pg. 2
12-901135-00, 4 PLCS

SCREW, 6-32 X .25, SEMS, STL, NI PL........... pg. 2
13-312060-00, 2 PLCS

NUT, KEPS, 10-32, SST ..veeveeeeeeeeeeeeeeeeeeeeeeon. pg. 2

51-406932-00

CONN. HOUSING, 3 CONTACT




Y
VARIAN

ALL PART NAMES / PART NUMBERS
(IN NUMERICAL ORDER)

P/N: 03-933008-00

DESC: Assy, Front Door

PAGE: 1 of 1

REV

03-933011-01

ASSY, COLUMN OVEN DOOR .........

03-933156-01

DOOR, FRONT , GC........ccccvvvrriereennn.

03-933157-00

STRIKE PLATE ...

03-933159-01

LATCH RELEASE .......coccvviiiieee

03-933160-01, 2 PLCS

SPRING, OVEN DOOR...........ccvveeene

03-933186-03

VIBRATION ISOLATOR (OBROUND)

12-901165-00, 4 PLCS

SCREW, 8-32 X 1/4 SEMS, SST .......

14-999408-00, 2 PLCS

WASHER, FLAT .093ID X .312 X .01, TEFLON pg. 2

17-699907-00, 4 PLCS

RIVET, BLIND, DIA. 1/8 X .265, AL...

19-224776-00, 2 PLCS

ROLL PIN, .0940D X .38 LG..............

21-139978-00, 2 PLCS
BEARING, NYLON SLEEVE,

SNAP IN, 1/8" SHAFT ....ocoiviiiieenn.

71-300053-00
SENSOR, MAGNETIC PROXIMITY,

ACTUATOR. ...

R0-028000-55, 2 PLCS

STANDOFF, 4-40 X 1/4”, HEX............




< ALL PART NAMES / PART NUMBERS
VARIAN (IN NUMERICAL ORDER)

P/N: 03-933007-00

DESC: Assy, Vent Door

PAGE: 1 of 1

REV

03-925565-01

FLEX COUPLING ... pg.

03-933152-01

SHAFT, VENT DOOR ....cccoeoiiiiiiiiiiiiiiiieeeeen pg.

03-933153-01, 2 PLCS

ARM, VENT DOOR ...vvoveeeeeeeeeereeeeeeresesesees pg.

03-933154-01, 2 PLCS

DOOR, VENT ..o pg.

03-933155-01, 2 PLCS

INSULATION, VENT DOOR......coooviriierernrneennn pg.

14-901074-00, 2 PLCS

WASHER, FLAT, #6, .161D X .870D................. pg.

17-699907-00, 4 PLCS

RIVET, BLIND, y.125 X .265, SST/STL.............. pg.

17-699938-00, 2 PLCS

RIVET, BLIND, y.125 X .390, SST/STL.............. pg.

17-699938-00, 4 PLCS

RIVET, BLIND, y.125 X .390, SST/STL.............. pg.




< ALL PART NAMES / PART NUMBERS
VARIAN (IN NUMERICAL ORDER)

P/N: 03-933006-00

DESC: Assy, Electronics Module

PAGE: 1 of 1

REV

03-910873-01

COMPUTER, PROGRAMMED, 3900 MB........... pg.

03-925305-01

ASSY, CHASSIS FAN ......cooiiie e pg.

03-933171-01

COVER, RIGHT SIDE SERVICE ........ccccceevuue. pg.

03-933350-01

ASSY, PWA, MAIN BOARD .......ccociiiieiiiiieeens pg.

12-222006-04, 8 PLCS

SCREW, 6-32 X 1/4” LG, PHMS, SST .............. pg.

12-222008-23, 4 PLCS

SCREW, 8-32 X 1-3/8” LG, PHMS, SST............ pg.

13-312008-00, 4 PLCS

KEP NUT, EXT TH LOCK, 8-32......ccccccvevirnnnenn. pg.

14-901074-00

WASHER, .16ID X .870D X .03 THK, SST........ pg.

20-839825-00

FINGER GUARD, FAN.....cco.ovmieemrseesreeeeeerreeen, pg.

51-959920-00, 4 PLCS

FEMALE SCREW LOCK SET, 4-40 X .31 ......... pg.




	Maneuvering the Assembly Documentation
	General Assembly
	Chasis and brackets
	POWER SWITCH HOUSING (REF.)
	MAGNETIC SWITCH and right cover
	POWER LINE FILTER and Transformer
	VENT DOOR INSTALLATION
	ASSY, COLUMN OVEN MOTOR,
	Fan, column heater
	1177 INJECTOR
	COVER, LEFT SIDE SERVICE
	FINAL ASSEMBLY

	FINAL WIRING/CONNECTIONS
	ASSY, BASIC, (PNEUMATIC)
	BUTTON-UP STATION, ASSEMBLY PROCEDURES
	Covers and roller assembly

	3900GC GALILEO STATION GC SUBS, ASSEMBLY PROCEDURES
	ASSY, INSTL/KIT, GC/MS EFC POWER FAIL
	ASSY, HEATER 101V, 120V & 230V
	ASSY, COLUMN OVEN MOTOR
	ASSY, FRONT DOOR
	ASSY, VENT DOOR
	ASSY, ELECTRONIC MODULE
	Efc Assembly


